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L. HA3BA JIIKAPCHLKOTO 3ACOEY

BAKC3EBPIY (VAXZEVRIA), posuun s IH'EKILT y Garatof030B0My KOHTeliHepi
Bakuuna npotu COVID-19 (ChAdOx]1-S [pexkomGinanThal)

Bakuuna sinnoginae sumoranm BOO3 uoz0 sakuny npoti COVID-19,

2. SKICHHUU TA KLTBKICHUIL CKRJIAZL
I mosa (0.5 M) micTurs:

BakiHiy npoth COVID-19 (ChAdOx1-S* PEKOMOIHAHTHY), He MeHme 2,5 x 10® indbexuiitamx
oanruu (10), wo sianosizae 5 x 10! Bipycux uactox (Bu).

cnaikoBuit (S) raikonporein SARS-CoV-2. BupoGaenunit B renernyno MOJIHpikoBaHMX
KITHHAX HUPKH eMGpiona ‘woanum (HEK) 293,
Le#i npoaykr mictuts TCHETHYHO MoauikoBani opranizmu ('MO).

[oenuii nepenik gomomisrx PEUOBMH AuB. y po3aini 6.1.

3. JIKAPCBKA ®OPMA

Posuun nna in’exuiit,

Pozunn Gesbaprroro aso 3JIETKa KOPUHHEBOTO KOMbOpYy, Npo30puit abo 3n1erka onanecueHTHME
Ta BUIbHHI BiJl YacToK, pH 6.6.

4. KJIIHIMHA IH®OPMAILIIS

4.1  TepameBTuuni mokazanns

Bakuuna BAKC3EBPIS nokasana AILA aKTHBHOT IMyHi3allii oci6 sikom 18-tx POKIB i ¢Tapiui
1714 npodinakTHRH KOpoHaBipycHoT XBopoGu 2019 (COVID-19) (uus. posginu 4.4 ta 5.1).

Baxumny tpe6a BHKOPUCTOBYBATH BiANOBIAHO 10 OpIUIHIX pekoMenTaLiii.
4.2 Jlo3u Ta cmocid 3aCTOCYBAHHS

Beenenns  paknunp BAKC3EBPISI nosumen 3UACHIOBATH  MeUYHuUI NpamiBHUK i3
BIZINOBI THOIO MiAroTOBKOO.

ng?-_H

Kypc Bakiunanii BakuuHowo BAKC3EBPIY nepenbayae BBeicHH TBOX OKpeMHuX 1103 1o 0,5 M
KoxHa. Jlpyry nosy cnig seoamty qepes 4-12 TuicHiB micay BBEZIeHHA nepuioi nosu (aus.
posain 5.1).

Ocobam, ski OTpUMan mepiry 103y BakUMHM BAKC3EBPI4, PCKOMEHIYETECS 3aBepiHTH
K¥pe Bakuunauii sakunnoro BAKC3EBPIS (amB. posznin 4.4),

Hayicnmu nimupozo BIKY
Kopuryeanns gosu nis oci MOXHIIOTO BIKY Bift 65 pokis e noTpidHe,
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Limu
Besnexa Ta edexrnenicts actocybanns sakunnn BAKC3EBPIA v nireii ta nmimritkis (BikoMm
no 18 pokiB) Hapasi He BcTaHOBIEHI. Hani Bigcyrni.

Crocif 3acTocyBanHs
Bakunna BAKC3EBPIS fIpH3HAYCHA MUIIE ANA  BHYTPILIHBOM A30BOrO (B/M) EBBemeHHs,
0axaHo B JiNsHKY NenbTomo i6Horo M’'s3a.

[HCTpyKuii mozo BBeaenus TIKapehKOro 3acofy Hape/eHi B po3aini 6.6.

4.3 Ilporunoxazanus

[iggumena wytnusicts no  miouoi PEHOBHHU 200 Oyab-aKOl 3 MOMOMDKHMX PEYOBHH,
NepepaxoBaHux y po3aifi 6.1,

Hauienty, axi nepenecau CEpHO3HMIT BeHOZHUIT Ta/ado apTepianbHuil TPOMGO3 V 1oeHANH] 3
TPOMOOUHUTONEHIEIO Mics BaKUMHALI] Oy b-AKOI0 BaKIMHOIO nmpotu COVID-19.

44 Ocobuausocri 3aCToOCyBaHHS

Bincrexenus

lo6 nonermmmu Bigctexkenus Biosoriynux JIKapCEKHX 3ac06iB, HEODXIAHO YiTKO 3a3HayaTH
Ha3BY Ta HOMep cepii 3acoby, 1m0 3acTocoBYBaBCs.

CinepuyTnnsicrs, BKI0YHO 3 aHadinakciero
Ilicnst eBemeHHs Bakimuu BAKC3EBPIS munuxamu peakuii rinepuyTaMBOCTI, BKTIOMHO 3
anadinaxciero Ta AHTIOHEBPOTHYHAM HaBPsIKOM.

3aBKIN MOBUHHO GYTH AOCTYIIHHM BIAMOBI/IHE JiKYBAHHS Ta Harzs: Y BHNAAKY BHHHKHEHHA
aHapIIaKTHYHEX peakuiit micns BBCACHHA BakuuHu. ITicns pakummanii PEKOMEHIy€ETLCH
PETENILHO cnocTepiraTw 3a ocoGaMu, m1o OTPUMATH 1103y BaKUWHHM, NPOTATOM MpHHANMH]
15 xBumn,  Ocobam 3 Tskkoro PeakUi€lo rinepuyTauBocTi Ha nepury 103y BaKUWHU
BAKC3EBPISI ne cnin Beosty APYTY 103y BaKUMHH.

CynyTHi 3axpopioBanus

AK | npu 3actocyBanni iHwMX BakMH, BBclienna pakunun BAKC3EBPIS crin pigknacu g
0Ci0, IO CTPakAalOTh Ha rocTpi Bakki (eBpuibmi 3axpopioBanHd. Ognak HageHicTs nerkoi
iHdexuii, Hanpukmaz, 3acTyau Ta/abo HEBHCOKOrO MiBHINEHHS TEMTIEPATYPH TiNa, He NOBHHHO
OyTu nigcrarow g 3aTPUMKH BakUUHAaLT.

TpomGoemGonis ta TpomGomitonenis

g vac Bakummanii sakuuHoIO BAKC3EBPIA y nicagpeecTpaniinuii nepion y piaxicuux
BHIAZIKaX CrOCTepiranocs cepiioste noeaHans TpoMGO3y Ta TpomGouuTonenii, TOMY YHCII
CHHApPOM TpoMGo3y 3 TpoMmGouwTonenicio (CTT), mo B neskux BHIIA/IKaX CyMpoBOKyBanocs
KpoBoreyeto. Lle Brmouwae Bumaaku. wmo NPOSABNAIOTECA K BEHO3HMH TpomGo3, 30Kpema
HE3BUYHOI fdokaiizauii, sk-or TPOMOO3 CHHYCIB TBepioi MO3KOBO[ 0DoNoHKH, TpoMmGo3
BICUEpasibHUX BEH, a TaKoK aprepianbHuil  TpomBo3 Y TNOEAHaHHI 3 TPoMBOUMTONeHICHO.
Binbmiicts mogiii cramics BNpodAoBK 21 aug nicis BaKUWHaii, a geski 3 nomiit MPH3BEIH N0
JIETanbHOro Hacniaky. Yacrota OTPUMAHHA TOBIOMITEHs THCIS BREICHHS Apyroi nosm Gyna
HHIKYOI0, HIXK Iics nepuiol 1oz, Hue. takox posnin 4.3.

Xoua crieundiuni (hakTopu pusuky TpomGoembonii y noeamanni 3 TpoMOOLHTONEHIEKD He
BHABIICHI, BUMA/IKH CHIOCTepiranmucs Y TAUIEHTIB 3 TpoMBo30M B aHaMHe31, a Takok y nainienrie
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3 AYTOIMYHHMMH TNOPYLICHHSMH, BKIIOYHO 3 IMYHHOI  TpoMGoLHTONEH €10, Haa  rakux
MAUIEHTIB CTiA BpaxoByBaTH NEPEBaru Ta pU3NKKU BakIMHALLT,

Mezpuuni  npauisuuky  marors OyTd yBakHi 1o cumnTOMIB TpomboemGonismy Ta
TpoMOOUHTONEHIT, a TakoX Koarysonartii. Bakunnosani oco6u marors GyTu noingopmorani npo
HEOOXIJIHICTL HeraiiHoro 3BEPHEHHA /10 JiKaps B pasi PO3BHTKY CHMNTOMIB, SK-OT CHILHUI a6o
TPUBANHH TONOBHMIT Giftb, HewiTKiCT 30py, CILUTyTaHiCTh CBifoMocTi, CYHAOMH, 3a1M1IKa, Gins y
TPYAHIH KiTI, Habpak Hir, 6ins Y Horax, TpuBa/iii 6ime y xuBoTi abo YTBOPEHHS HEIBUUHHYX
CHHILIB Ha wKipi Ta/aGo nerexiii MPOTATOM NepuIuX AeKiTbKOX AHIB Micis BakIMHALIT,

BAKC3EBPIS, matots Gyru PETENBHO ODCTEKEHI Ha HAABHICTD 03HAK Tpom603y, sx i ocobu, y
AKX PO3BUHYBCA TpomGO3 mpotaroM 21 maHs micig MeTJIeHHA, MaloTh OyTH o6cTekeHi Ha
HasgBHICTL O3HAK TpoMOouuToreHit,

Memuni npauisnukn nosumHm; KEpYBaTHCA BIANOBIAHHMH pekoMeHAaLisMH i, AKkmo e
MOXIIMBO, 3BEpTATHCA 3a MOpafcld o Gaxisuie  (nanpuknan remaronoris, axismie s
FeMoKoarynauii) ang aiarHocTUKH Ta THKYBaHHS 11OT0 CTaHy.

Hicns wmennenns sakumunomo BAKC3EBPIS nysxe piako mosigomasiocs Ipo  BUMaKK
1epedpoBaCKyNAPHOrO BeHO3HOro Ta CHHYCOBOro TpoMBo3i Ges TpomGonuTonexii, omHak
MPHYHHHO-HACIIAKOBHH 3B’430K MiX UMM ABHIIAMM Ta BaKLUMHALICIO He BCTAHOBICHHIL, Lii
BHNA/IKW MOKYTH OyTH CMepTeNbHHUMH Ta noTpebyBaTH iHWMX migxoxin 00 JIKYBaHHS, HiX
CHHIpOM  TpoMOo3y 3 TpomGoumToneHieo, Meuuni  npauisnukn  mosuuwi KepyBaTHCh
BIATOBIIHUMHU peKOMeHTaIigM.

Pusnk kposotewi nicns BHYTPIlIHEOM A30BOTO BBEIEHHS
AHANOTIYHO THIIHM JHKapcbkuM 3acobam, TIPU3HAYCHUM [UIA BHYTPIILIHEOM S30BOr0 BBEJIEHHS,
Bakuuny BAKC3EBPIS cnig 3 00ePeKHICTIO BBOAUTH ocoBam 3 TpoMOounTONEHIEr, Gy Ih-

Hesponoriuni noii

[orinomunsiocs Npo Ayxe piaKicHi Bumaaku ASMIENIHIZYIOUMX ypakeHb Tmicis BaKLMHALT
BakuuHow BAKC3EBPIS. [puuunno-nacniakosnii 38’30k i3 BaKUMHOIO He Oyno
BCTAHOBJIEHO.

Sk i npu sacrocysammi iHmmX BaKUHH, CHiJi BpaXoByBaTH KOPUCTL i moTeHUiliHi puanku
BaKUMHALIT ocib BakumHol BAKC3EBPLY.

Ocobu 3 nocnadnennm IMYHITETOM

Hesitomo, un PO3BHBAETBLCA B OCI0 i3 nopymeHnaMu IMYHHOT BifioRizi, BKIIOYHO 3 ocobamu,
AKI OTPUMYIOTE Tepartito IMYHOJIETIDECAHTAMH, Taka 3k BIMOBIABL Ha cxemy BakLMHALT, 4K 1 B
IMYHOKOMIETEHTHHX 0ci6.

Tpueanicts ta pigens 3aXHCTY

Tpusanicrs saxucty, o 3a0esneuye pakumHa, we He BCTaHORBIICHA.

AHANOTIYHO IHIHM BaKUMHAM, BAKIMHALIA BAKIHMHOIO BAKC3EBPIS ue mosxke 3AXUCTHTH BCiX
BaKIIHHOBAHHX OCID.

Bsaemozaminnicrs
Bincyrui  nani Mpo  Oesmexy, iMyHOreHHicTH yu edexrusHicTs, 1o MIATBEPKYIOTE
B3AEMO3aMIHHICTh Bakunnn BAKC3EBPIS 2 HIIHMU BaKIMHAMK npotu COVID-19.
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Harpiii
B 1 no3i nworo NIKapeBKOro 3aC00y MiICTHTECS MeHWe | MMoms HaTpito (23 mr), TOMY Horo
MOXHa BBAKATH TaKUM, 1110 He MiCTHTE Harpiro.

4.5 Bsaemonis 3 inmmmu JKAPCHLKAMH 3acobamu T2 inmi BH/IH B3aeMopiii

Ouinka Gesnexw, IMYHOTEHHOCTI Ta ebexrusroCTI OATHOYACHOTO  3aCTOCYBAHHA BAKLHHU
BAKC3EBPIS ta inumy BaKUHH HE MPOROINIOCS.

4.6 3acrocyBanns nix wac BATriTHOCTI Ta roayBanms IPYAII0, BILIHB Ha PEeNpoayKTHBRY
IS THN

BaritHicTs
Hawi 3 6inem uis 400 OMUCAHUX KIIHIMHUX BUMAnKiB 3acTocyBanHs Bakuuuan BAKC3EBPLS
BariTHAM abo KiHKaM, sKi 3aBariTHINHN, He CBiguath PO HafABHICTL He3BUYAlTHUX YCKnaiHeHb
BariTHOCTI ab0  yckmammens POSBHTKY  110/1a/HoBOHapomkeHoTo. [inBumenoro PH3HKY
PO3BHTKY TpoMb03y B noeHanmi 3 TpoMOOLHTONEHIEIO B MaTepi He criocTepiranocs.

Hocnimkenns na TBADHHAX HE BKa3ylOTh Ha HAfBHICTS pAMOro abo HenmpaMoro wkiimueoro
BIIHBY Ha BariTHICTB, PO3BHTOK emOpiona/mnona, nonoru ago PO3BHTOK ¥y MOCTHaTAILHUIT
nepioa (mue. posnin 533

Houinenicts sacTocyeanua Bakumnn BAKC3EBPIS nin yac BAriTHOCTI MOsKHa posrnsaary,
KOJTH KOPUCTE BakIMHawii TMCPCBHULYE MOTCHUIHI pU3MKY.

lonysanus CDYAIKO

AnTHTina go SARS-CoV-2 § HOTPANIAIOTE B MPyaHE MOJIOKO Matepie, MIEMIEHNX BaKLHHOW
BAKC3EBPISA. ¥V nocnimkenusx Ha TBapuHax croctepirajiocs mepenecenns S-antutin no
SARS-CoV-2 Bix camok mumreii A0 INTHHYAT y nepion nakramii (qus. po3zin 5.3). Hesigowmo,
M MOTparige caMa BakiMHa B TPYAHE MONIOKO. Y fnochikeHnsx na TBapHHAX B MOIOYHI
3471031 caMOK Muuell He Oylo BHSBJIEHO PIBHA BaKUMHH, JOCTATHBOTO A KUTbKicHOTO

BH3HaYeHH4.

Hassui pani noxninivmmyx ta KIHIYHAX J0CTifKeHD, 2 TaKOX JHaHi micagpeecTpanifinoro
CTIOCTEPEKEHHS HE T ATBEPIKYIOTE HAABHICTB PU3HKY 1714 HEMOBAAT/NiTeH, SIKi 3HAXO9TLCS Ha
I'PYAHOMY BUrOnOBYRAHH].

Biune na penponykrusny (bvHKLiO
Hocnipxenns na TBAPHHAX HE BKAa3yIOThb HA HafgBHICTH ApAMOro abo HenpaMoro wkimmeoro
BIJIHBY Ha epTUIBLHICTS.

4.7 Bnuus na 3gatmicrs KEPYBaTH TPAHCIOPTHHME 33c06aMu abo NpauwBaTH 3 iH M
ABTOMATH30BAHUME CHCTEMAaM K

Brims  pakummn BAKC3EBPLY Ha 3MaTHICTL KepyRaTu TPAHCOOPTHUMH 3acoBamu Ta
[IPALIOBATH 3 MEXaHI3MaMH HesHAYHMII ado BigcyTniit. [ [pote neski noGiuni peakuil, 3aznayeni
B po3A1ini 4.8, MOKYTH THMYACORO BILIHBATH Ha 3JaTHICTH KepyBaTu TPAHCIIOPTIHUMHU 3acobamMu
Ta MpaLIOBATH 3 MeXaHi3MaMy.

4.8 Tlo6iuni pearuii

Pestome npotimio Geznexn

' Fa
WE
'"/iff Ity
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3aranpuy Oesneky Bakumunu BAKC3EBPIA ouinioranu 3a PE3yabTaTamMu aHanizy o6’ eananux
HAHHUX YOTHPLOX KIIHIYHMX AOCHILKEHb, NPOBEAEHNX Y BennkoGpuranir, bpasunii ta
[iBgennitt Adpuui. Ha MOMEHT anamsy 24 244 yyacHukir Bikom =18 pokie paugomizosano

Hemorpadiuni XapaKTCPUCTHKM YYaCHMKIB, gKi OTPUMYBAIlM BaKLHHY BAKC3EBPIS, Tta
YYACHUKIB, AKi OTpUMYyBasy KOHTpPOJILHUI Nipenapat, saranom Oynu nofiGHuMu. Bik YUaCHHKIB,
AKi OTpHMYBany Bakuuny BAKC3EBPISL, saranonm cTaHoBuB 18-64 pokin (89,8%). Yactka oci6
BIKOM Big 65 POKIB cTaHoBMma 10.2%. Bineticts oci6, gki OTPUMYBAJIM  foCTIiKyBaHy
BakuuHy, Oynum  eBponeoignof pacn (75,5 %), 9,8% — HEerpoifHoi pacu, a 3. 7% —
MOHTOJIOIIHOT. 55,8 % Oynn xinkamu, a 44,2 % — yonosikamu.

Haitvacrime nosigommsy MpO Taki MobiuKi peakuii: ayTaupicrs Y Micui i’ exuit (>60 %) 6inp
Y Micli iH’eKuii, ronoBHmii Oinb, BiTUYTTH BTOMH (>50 %); wianriro, BIUYTTA 3araisnoro
HE3yxaHHA (> 40 %); nipexcito, 0306 (>30 %); aprpanriio, Hynory (>20 %). Binbmicrs
NoGIYHAX peakiif Oyau jerkoro Ta NOMIPHOTO CTyneHis i 3a3BHYAH 3HUKATM MPOTArOM
HEKITBKOX JHIB Miciy BaKLHHANIT,

YV nopieusuni 3 MEPILOIO 1103010 NoGivmi peakitit, PO AKI NOBIJOMIANH Micig Apyroi posu,
Oynu Ginbur nerkumy ta (ixcysanues pigme.

[loGiuni peaxuii, ax npaBuio, Oynu nerwmmu Ta piawe dikcysanmcy Y JAOPOCHHX MOXHI0ro
BiKy (>65 poxkis). Has cumnromatuunoro JKYBaHHA MOGIUHMX PeaKuiii micas Bakummanii

besneka sacrocysanus Bakuuan BAKC3EBPIS rtakosx BHBYANACh y KMHIYHOMY NOCHiIKeHH]
I dazu, sxe nposogmmocs y Cnonysennx Ilrarax, [Mepy Ta Yuni. Ha moment aHalizy Gyam
paHaomizoBani 32 379 YYacHHKIB Bikom > 1§ POKiB, 3 sikux 21 587 ocig OTPUMAIH TpUHAliMHI
OAHY 103y Bakumam BAKC3EBPIS, a 20 769 — nei nozm. 3a PE3YIbTaTaMH cnocTepekenHs
npodiis 6esnexu B ubomMy nocrimxenni 11T dazy BiANOBi/aB BCTaHOBICHOMY npodimo Geznexu
A Bakuuny BAKC3EBPIS.

[Teperntix mo6ivnux peakuiii v dbopmi Tabanui

IMpodhine Oesnexn, mnpexcrarIeHuil HMIKYC, 3acHOBaHMH wHa amanisi ob’enHanux  nmanmx
HOTHPLOX KIIHIYHHX NOCIKeHb, NpoBeeRNX Y Benuko6puranii, Bpasunii ta Ilisnensiii
Adpuui, axi Brmouany 24 244 yuacuukn Bikom > 18 POKIB, Ta Aanux nmicspeecTpaliitnoro
nepiosy 3acrocyBanms.

3asHaveHi HUXYE NOGIYHi peakuii jaixapcewkoro 3acoby (ITPJI3) Hasencno 3a KjlacaMu cucrem
opranie (KCO) Memuunoro CJIOBHHUKA 3 IUTaHb PEryIsTOPHOT JSIBHOCTI (MedDRA). V memax
Koxktoro KCO rtepminn, simm BIIIa€ThCA MepeBara, Sa3HAYAOTECSA B MOPANKY 3MEHILCHHS
9acTOTH BHHHKHEHHS Ta Cepiioznocti peaxitii. 3a yactoror nobiuni peakuii posnogineni takmm
HHHOM: nysie vacti (>1/10): vacri (Bin = 1/100 no <1/10): Hevacti (Bix =1/1000 no <1/100);
MOOAHHOKI(RIA >1/10000 510 <1/1000); pinkicui (<1/710000); mepinomo (He MOXHa otinuTy 33
HOCTYITHUMM JaHuMu),

" 4
%
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Tadanns 1 Mobiuni peakuii
[KCO 1a MedDRA Yacrora Hobiuni peaxuii
Posnanu 3 Goky KpOBI Ta JimMpariunof Heuacri Himbanenonarig®
SYRTRNME Piakichi Tpombomwironenig®
Hopywenns 3 BoKy iMyHHOT cHeTemu Hegizomo AHapinaktiuna
DeaKIig®
Poznanu 3 60Ky HeproBoi CHCTEMHU lyxe yacTi [Conosuwii 6ins
Hewacri 3anamopoueny s
Counupicts®
Hopymienns 3 OOKY CyAMHHOT cucTeMn Pinkicni Tpom6o3 y noenanni 3
TpombounTonEHiet0*
[opymenns 3 Boky HTyHKOBO-KMIIKOBOTO | Jlyke yacti Hynora
TpaKTy Yacri Brnrosanus
Hiapes®
Hewacri Bine y xusori®
llopywenns 3 Goky WIKipy Ta 1i guKipHoy Heuacri ITigsumena mitrmpicrs?
KINITKOBHHH Caepbix®
Bucur®
Kporiug’ grka®
Hesinomo AHTIOHEBPOTHYH M
naGpak®

Mianris
Aprpanrig

Yacri Bine y kinniskax®
3araneHi poznamy Ta peaxuii B micui Hysxe yacri Uy Tausicts y micwi
BBEJICHHA iH exuii

bine v Micui BBC/IEHHS
Binuyrra skapy g Micti
In ey

Ceepbik y micui

0 eknii

Broma

Binuyrra saramenoro
He3IyKaHHs
Mipekcis®
Oz2n06
Habpsik y micui
BBE/ICHH
Eputema B Micui

IH exuii
'puniononiGui cramy?

Poznann 3 OoKy ckeneTHo-M' 130801 Hyxe gacri
CHCTEMM Ta CTOMYyYHOT TKaHUHY

Yacri

—

* [oBigomneni noGigni peakuii 6e3 Hanpasiennsy 3AINTY.

Binsuricts 3aPEECTPOBAHMX MOAiit BinGynacs Yy 0cib Bikom Bix 18—59 POKIB.
“Busgrneni 3 Aoceiny nicaapeectpauiiinoro 3acTOCyBaHHs.

TMipekcis BKITIOYAE rapsuky (myxe 4acTo) Ta IMxoManky > 38 °C (4acro).

TBEPAOT MO3KOBOT 0B0IOHKH, TpoMGO3 BICLEPANEHUX Bel, a TaKoX apTepianbHuii Tpom603, v
NOEAHAHHI 3 TpOMBOUHTONEH 10 (nuB. pozzin 4.4),
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[oeigomaenns npo ninosprosan; NoOIYHI peakiii

Baxmmeo noeigomnstn Mpo NiJ03PIOBaHi No6ivu; peakuii ricns PeeECTpauil nikapeskoro
3acoby. Lle mossonse 3nificHiopaTi NOCTifHWIT MOHITOPHHT CHIBBIHOILIEHHS KOPHCTH/pH3HK
3ACTOCYBaHHA JKapChKOro 3acoby. Memmunix NpaliBHUKIB APOCATH MOBigOMAATH npo Oyab-
AKi Migo3prorani noGiunj peakii 3a fonomororo ACPKABHOI CHCTeMy nepesayi inopmauii abo

BeOCAHTY Www.covax.azcovid-1 9.com,

4.9  Hepenosysanns
Jocein wono NEPENIO3yBaHHA BAaKUHHK 0OMeskeHHii

Creuudivne nikysanus na BHMA0K MEPEelO3yBAHHA BaKLHHOKO BAKC3EBPIS BificyTHe, V
pasi nepenosyeamus ciin CIIOCTEPIraTH 3a CTaHoM nauiedra Ta 3aCTOCOBYBATH BiJMOBigHe
CHMITTOMATHYHE TiKyBaHHS.

5. DAPMAKOJOTTYH] BJIACTHBOCTI
5.1  ®apmakoanuamivni BIACTHBOCTI

DapmakorepanesTHuna Tpyna: BakUMHH, iHuti BipycHi BaKIMHH, Ko ATX: JO7BX03

Mexawism i

BAKC3EBPIS] — e MOHOBANCHTHA BaKUMHA, [0 MiCTHTS OAWH  peKOMOIHAHTHUIL,
pertikauinHo-aebexrHumit AJCHOBIDYCHUH BEKTOp wmMnanse (ChAdOx1), mpo Konye S-
rikonporein SARS-CoV-2. [Ticng BBCICHHA S-riikonportein SARS-CoV-2 eKCIpecyeThes
JIOKAITEHO, CTUMYIIIONOYH BiORIE HEHTPaMi3yIOuNX aHTHTIN Ta KITHHRY iMyHHY Bifnosijs.

Kniniung edexTUBHICTE

Ananiz danux docnioxncenns D8110C 00001

Kninivna edexrupnicrs Bakuman BAKC3EBPIS Oynma BuU3Havema Ha OCHOB] aHanisy
Rociipkenss D8110C00001 - PaHoMizoBaHoOro noagiiino crinoro M:1a1e60-KOHTPOTLOBAHOTO
nocnimxenas [11 hazu, npoeenenoro CHIA, Tlepy ta Y, Hocnipkenns sukmoyano
YHaCHHKIB i3 TakKkuMU  Ta/aGo HEKOHTPOIEOBAHUMH CCPUCBO-CYMHHUMMU, WINTYHKORO-
KHITKOBHMH, netrim:ommn, HUPKOBUMH, CHAOKpUHHUMH/MeTabomiYHUMY Ta HERPOJOTIHHUMH
3aXBOPIOBAHHAMY; & TAKOK 0CI0 i3 THKKOIO IMYHOCYNIpecicio, BaritHIX Kinok T4 YYaCHMUKIB i3
BIIOMUM  aHaMHezoM iHpikyBaHHs SARS-CoV.2 Hna  Beix  yyachuxis 3aMnIaHOBAHO
TPOBENICHHA CHOCTEpEKeHHS npotdarom 12 micauis nns owinky epeKTHBHOCTI Bakimup NnpoTu
COVID-19.

Yuacuuku Bikom > 18 POKIB OTpuMyBanu gi nozu (5x10%p. 4. ya [03Y) BakUWHH
BAKC3EBPIS (N = 17 662) abo pizionoriunoro PO34MHY B rpyni kontpomo (N = 8 550), axi
BBOIHIH WIISXOM BHYTPIMIHEOM S130B0] €Kil B 1-if Ta Ha 29-j AcHb (Bin -3 0o +7 anis).
Cepenniii intepsan mix BBCICHHAM 1103 cTaHORMB 29 nuiB, i GinbwicTs yHacHukie (95.7 % Ta
95,3 % 3 rpymu 3aCTOCYBaHHa BakumHu BAKC3EBPIS ta KOHTPOILHOT rpynn BIANOBiAHO)
OTPUMYBaH ApYry N03y B mepion Big> 26 Mo < 36 aniB micns 1-of nozu.

Buxigni  nemorpadivui XApaKTEPHCTHKH  yYacHUKIB TPYIH  3aCTOCYBAHHA  BaKIWHH
BAKC3EBPI ta KOHTpOBHOT rpynu Gyan no6pe 36anancosani. 3 YYACHHKIB, Ki OTpUMyBasH
BakuHy BAKC3EBPISI, 79,1 % Oym BikoM 18—64 pokn (20,9 % - Bikom Big 65 POKIB),
43,8 % cranoBuAM Oco6H KiHo4OT crari. Cepen panpomizopanux YHacHuKis 79,3 % 6ynu
€BpPOMeoigHoT pacu, 7,9 % — HeTpoianoi pacu, 4,2 % cranoBuw NPEACTaBHIKY Hapoaie Asii,
42 % Oy AMCEDHKAHCEKUMY IHIaHUAMH ado KOPIHHUMH MeIlKaHiwsaMu Anacku. 3aranom
10376 (58,8 %) yuachuxis Malln MpHUHAHMHI OAHY cynyTHio NaTroenorito, BU3HAYEHY MK
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XPOHIYHE 3aXBOPIOBAHNHS HUPOK, XpOHi4YHe O6CTPYKTHBHE 3aXBOPIOBAHHA JICTeHb, JHHKEHHY
iMyHiTery HEpPE3  TpaHCINaHTaUilo conigHoro OpraHa, OXKHpIHHA B aHaMHesi (IMT > 30),
Cepiio3HI 3aXBOPIOBAHHA CE€PUA, CeponoaiGHOKNITHHHA anemis, LYKpOBHi iaber 1 aGo 2 tuny,
acT™a, aemeHuis, liepedpoBackyiapHi 3aXBOPIOBAHHA, MYKOBICIH 03, BHCOKHIT KPOB’sHMif
THCK, 3aXBOPIOBaHHS TEYiHKH, }hiGpos nerens, Tanacemis abo KYpiHHA B aHamuesi. Ha yac
MPOBCACHHA aHami3y MeliaHa 1acy crocrepexeHHs micis BBeqcHHs JApyroi [o3W BakuMHu
CTaHOBMIA 61 Jens.

OcraToune BusHavenns Bunankie COVID-19 0yJ10 MpoBeEHO KOMITETOM 3 EKCIEPTHOT OLIHKH.
3aranbHa edekThBHICTS BAKUMHM, edeKTHBHICTE v niThix MozeH (BiKOM > 65 pokis) Ta
eheKTHBHICTE BakuMHM NpOTH TAXKOT abo KputHynOi Gopmu COVID-19 NpefcTaBieHl B
Tabnuui 2,

Tabmuua 2. Edextusnicrs Bakunan BAKC3EBPISI nporn COVID-19 B JIOCTiKeHn|
D8110C00001

[ﬁ:mumm BAKC3EBPIA Konrpoun Edextusnicrs
N K-t Bunankie N K-1b Bunankis BARIHHK, %% (95 %
COVID-19°, n (%) COVID-19% n (%) | AD

Kninigui
CUMITTOMHM i 74.0
— 17,662 | 73 (0,4) 8,550 | 130 (1,5) (65,3; 80,5)
COVID-19

; . 83,5
Bik > 65 pokis 3,696 | 5(0,1) 1,812 | 14 (0.8) (54,2, 94.1)
Kniniyni
CHMITTOMH
TAKKOTO abo 100,0
KPHUTHYHOTO 17,662 1 0.(0,0) w0 (= o0 (71,6; NE/ H/O)®
nepediry

| COVID-19b N 1 J

N - kimbkicts oci6, BrmoveHNX A0 KOXKHOI IPYNH; n— KimbkicTh oci6 3 MiATBEPIKEHO
nogiero; Il — nosipumis inTepsan; H/O — ge OLHIOETRCH,

* Tlosutusnnii pesymsTar tecty 3T-TUIP, wmo MITBEP/UKYE HasBHicTD SARS-CoV-2 i
NPHHAKMHI OJIMH 3 Takux CHMIITOMIB KaTeropii A: THEBMOHIS, JiarHocToBaHa 3a AOMOMOT 010
PCHTICHOrpaMH TPYAHOT KTk abo KT-cxanysanns, nokasuuxn KHCHEBOT catypauii < 94 % ¥
KIMHaTtHOMy NoBiTpi abo HeoOXinHiCTE IOYATKY YU MOCHIEHHS ronayi J0NIaTKOBOTO KHCHIO,
BHHUKHEHHA abo noripuenns sanuugu/ YIPYAHEHOTO OHXaHHS — abo ga u; Ginbiue
CHMITOMIB KaTeropii B: muxoMmanka (BH3HAYaeTLea sk > 100 °F (=378 °C) a6o Kap),
BHHUKHEHHA abo noripurenns Kalmo, Miairia/Gine y  m’s3ax. BTOMa, #Ka 3aBakae
NOBCAKACHHIA MisABHOCTI, 60BaNHS Ta/abo miapes, aGo aHocMmis (BTpara Hioxy), abo aremsig
(BTpata cMmaky). [lixreepaxeno komiterom 3 EKCHEPTHOT OLHKH.

® Kmiouora BTOPHHHA KIHIEBA TOYKA: TSHKKU nepedir COVID-19 Gye Busnauenmii Ha OCHOBI
nabopaTopHo MiATBepKeHOTO COVID-19 ta nassuocri Byab-AKOro 3 Takux cTaHip: KIIHIvHi
O3HaKH XBOPOOHM B cTaHi cnokorw, mo BKA3YIOTh HA THKKE CHCTEMHe JaXBOPIOBaHHA (uacToTa
AuXanHa > 30 Bauxie Ha XBHIIMHY, 4acToTa cepleBHx CKOpoueHe 2 125 ynapie Ha XBHIIHHY,
TOKAa3HUKM KHCHEBOI caTypauii <93 % Y KiMHaTHOMY MOBITPi Ha piBHi Mops a6o BITHOIEHHS
NapuiaibHOro THCKY KHCHIO A0 (ppakuil BAMXYBaHOrO KicHIo < 300 MM pT. ©T.) 260 AuXaTLHA
HEIOCTaTHICTL (BU3HAYCHA sk noTpeda BUCOKOMOTOKOROIO KHCHIO, HEIHBA3UBHOT BEHTHIALIT,
WTYYHOT BEHTHIANIT NereHb abo CKCTPpaKopnopansHoi MeMOpanHoi OKCHT'€Hallil), 03HaKH 1OKy
(cucToniummii aprepianbHuit THCK < 90 MM PT. CT., AiacToiiunuii apTepianbHui THCK < 60 MM
PT. cT. abo HeoOXiaHICTE 3ACTOCYBaHHA Basompecopis), abo 3Hauna rOCTpa HUPKOBA, NeYirKkoRa
4K HEBpoJIOTivHa auchyHKILiL. abo rocmitanisauis 1o Bigminenus iHTeHCHBHOT Tepanii, aGo
CMEPTE.

9 qlo"
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©97,5 % JIl.

Y nonepeanso 3alTaHOBAHOMY MEPBUHHOMY aHasizi epeKTHBHOCTI, sKuii TPYHTYETLCA Ha 190
MiATBEPIIKEHNX BHMA/Kax, Gyno 3apeectpopano 65 (0,4 %) Bunanxis pozeutky COVID-19 g
YHACHHKIB, AKI OTpUMYBaIH Bakumny BAKC3EBPIS (N = 17 817), Ta 125 (1,5 %) BuMajkis
PO3BHTKY COVID-19 B yuachukis, sxi OTpuMyBami nnauedo (N =8 589), 3 eexTuBHicTIO
Bakumnu 76,0 % (95 % JII: 67,6; 82,2).

Y 0cif 3 nonepeanivu o3Hakamu iHdexuil SARS-CoV-2 a6o Ges nux eeKTUBHICTL BaKIMHMK
BAKC3EBPIS (> 15 anis micusg BBEICHHA 2 03M) CTAHOBHIA 73,7 % (95 % JI: 63.1; 80,1); 76
(0,4 %) nporn 135 (1.5 %) Bunanxis poseuTKY COVID-19 s FPYIH 3aCTOCYBaHHA BaKIMHH
BAKC3EBPIS (N = 18 363) Ta 1A KOHTpONMBHOT rpym (N =9 031) signosiano.

Y xoni poctinkenns KYMYJIATHBHOL YaCTOTH BHIIICHHS Bipycy (> 15 auie mics 2 JIO3M) Hac [0
SHUKHEHHS SARS-CoV-2 vy 3paskax CIAMHH B VYaCHUKIB TPYNU  3aCTOCYBAHHS BaKIMHU
BAKC3EBPI{ 6ys nomitho Kopotwum (11 npotu 16 auis).

Ouinka Bignosizgi anturin 10 Hykieokancuay SARS-CoV-2 micns JIKYBAHHS B YYaCHHKIB, Ak
OTPHUMYBA/IM 1Bi 03 Bakuninn BAKC3EBPIS (= 15 guis nicns 2 H03H), MOPIBHAHO 3 THMK,
XTO OTpuMyBaB nnaueGo, nokaszana 156 0,9 %; N=17 662) Bunankie posBuTKY COVID-
19 nportu 202 (2,4 %: N=§ 350) sigmosigmo. e signosinae epeKTHBHOCTI BakiMHK 64,3 %
(95 % JI: 56,1: 71,0).

Y4yachukM 3 omHuM abo KIZIBKOMa CymyTHiMK SaXBOPIOBAHHAMHM, AKi OTpUMYyBasu EAKUHUHY
BAKC3EBPIS (= 15 gwis nicng 2 no3n), Mamu 752 % (95 % AI: 64,2; 82.9) epekrusnocTi
BAKUHHH, a y9acHUKK 6e3 CynyTHix saxsoproBaHb — 71,8 % (95 % JII, 55.5: 82.1).

Hepeunnuii ananis 06 eonanux danux docnidocens COVO)] » COV002, COVO03 ma COVOO5

Baxkimny BAKC3EBPIS OliHFOBaMH, TPYHTYIOUHCh Ha pPe3yNbTaTaX o6’ exHAHHX JlaHuX
HOTUPBOX TMOTOYHUX  PaHIOMi30BaHNX CHMHX  KOHTPONBORAHMX KIMHIYHUX  JociinkeHs:
Aocnipkenns COV00] thasu I/Il cepen 3MOpOBUX JIOpPOCIMX OCI6 Bikom 18-55 POKIiB y
Benuko6puranii; Rocmimkenua COV00?2 thazu II/TII cepen Aopociux ocib > 18 pokie (Bxiouno
3 0CODaMU MOXUIIOrO BiKy) y BenukoGpuranii; nocninxenns COV003 aszu 111 cepel JOpoCiux
0Ci0 BikoMm > 1§ POKIB (BKJIIOYHO 3 ocoBamu NoXunoro Biky) y Bpazunii; Tta IOCTIIAeHHS
COV005  pazu 111 CEpea nopocnux oci6 pikoM 18-65 pokiB y Ilipgeuniii Adpuui. V
AOCHIJUKEHHS He BKIIONAIH YHacCHHMKIB i3 BaKKUMH Ta/abo HEKOHTPONMLOBAHUMH CEpIeBO-
CYAMHHUMH, LUTYHKOBO-KHUIKOBUMH, MeYiHKOBHMH, HHPKOBHMH,
CHIOKPHHHUMM/MeTabomiYHuMH  Ta HEBPOJIOTIUHHMHU SaXBOPIOBAHHAMH, @ TakoXk oci6 i3
BHpakeHOK0 iMynocynipecieto. s OUIHIOBaHHA Ge3neky ta edekTHBHOCTI npot COVID-| 9 3a
BCIMA yyacHMKaMu TUIaHYIOTE CriocTepiratu npotarom 12 micsnis.

Y ananisi spefennx nanux OUIHKH e(eKTHBHOCTI yyacHuKkn BikoM > 18 pokin OTPHUMYBaau aBi
Aosu pakumnun BAKC3EBPIS (N=8 597) abo KoHTpombHOrO npenapaty (MeHiHrOKOKOROT
BAKUMHKM abo isionoriuboro posunny) (N=8 581). YdacHukn, axi Gymm paHzomizoBani fo
rpymu Bakuun BAKC3EBPIS, otpumysamn ago ABi cTanmapthi fosu [CII] (5 x 10! gy na
A03y), abo oaHy HusbKy mosy [HJI] (2,2 x 10" Bu) i omuy CI (5 x 1019 BY), 110 BBOAH/IHCSH
HITAXOM B/M in’ekuii. 3aranom Ginsiicrs Y4acHUKis (83.8%) oTpumana 1si CJI.

Yepes obmesxkenns noricruanoro XapakTepy IHTepBat Mix 10300 1 Ta Ao3010 2 craHoBHE 3-28
THUXHIB. 77% y4acHukis OTpHUMaK IBi 103K 3 iHTepBanom 4—12 TiKHis.

Buxiani AeMorpadiuHi  noxazHHUKK cepen ocib rpynu  Bakumam BAKC3EBPISI ta oci6

i g
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KOHTPONBHOT rpynu 6ynu fo6pe 36anancosanumy. B aHanisi 3BeICHUX 1aHuX CEpell YHacHHKIB,
AKI OTPUMYBA/IH BAKLMHY BAKC3EBPI, 91,8% Oyam Bikom 18-64 pokis (8,2% ywacnukiz —
BIKOM Bill 65 pokiB); 56.0% wmanu KiHouy crath; 74,9% Gymm ocoBamu EBpONEOINHOT pach,
3,7% — MoHroaoinHOT Ta 10,1% — nerpoigmoi pacu. 3aranom 3 056 (35.5%) yuacuukie manu
NpUHaHMHI oHe icHytoue CYTMYTHE 3aXBOPIOBAHHS (BM3HaYaioch 9k IMT = 30 xkr/M’, cepueso-
CYIuHHI, pecnipatophi 3aXBOPIOBAHHA a00 UyKpoeuit niaber). Ha mMoment EPBHHHOIO aHAM3Y
MeJliaHa uacy crocTepekeH s micis BBCACHHA MEpIIOi Ta Apyroi 4031 BaKUMHK craroBuia 4,7
Micaus Ta 2,7 micsi Bi/lOBiHO.

Octaroune ninteepmxenns BHNAAKIB po3BuTKy COVID-19 BHHOCH 14 EKCTIepTHa KoMicid, ska
TaKOX BUBHAYMIA TAKKICTE 3aXBOPIOBAHH BIANOBIZHO [I0 WKaNH KTiHIYHORO nepediry BOO3.
3aranom 332 yyacHuku mamm Bipyconoriune minrBepkenss iHdikyBaHHs SARS-CoV-2 3
HAABHICTIO MpuHaiiMHI oHOr0 cumntoMy COVID-19 (06’ extHBHe minBHILeHAS Temreparypu
Tila (BUSHAYAECTHCA AK 2 37,8 °C), xamens, 3alMLIKa, aHOCMid abo aremsig) uepes =15 anis
micis BBENECHHA Ipyroi AO3H, TIpH UBOMY BOHH HE Majli O3HaK NONepeIneoro indikysanus
SARS-CoV-2. Bakuuna BAKC3EBPIA HOCTOBIPHO 3HU3MIIA Hacroty eunaakis COVID-19
MOPIBHSHO 3 TPYIOI0 KOHTpOMo (AnB. Tabauio 3).

Tabauus 3.  Edexrusnicrs Bakuuun BAKC3EBPIS® nporn COVID-19 g COVvool,
COV002, COV003 ta COV005

Bakuuna BAKC3EBPIS Konrtpoas ;
Edexrusnicrs
Monynsiis K-1b Bunaaxis K-Tb Bunagkis BaKuuuu, %
N COVID-19% n N COVID-19° n (95 % I
(%) (%) .-
Tonynayis nepeunnozo anaiizy
3arancua 66,73
(CIACIT+ HJIC 8 597 ' 84 (0,98) 8581 r 248 (2,89) [ (57,41, 74,01)
Pearcum oosysanna, srxuii peccmpyembea
. . 63,09
cacn 7 201 J 74 (1,03) 7179 197 (2,74) ’ (5181, 71,73)
N —kinexicTts YYacCHHKIB, BKIIOUEHHX 10 KOXHOT TpYIH; N — KifbKicT YUACHHKIB I3

NATBEpIKEHUM asuimem: JII — nosipynii inTepean; HJ| — nusbra nosa; CII — crannaprua
Joza

* [lepeunna inuera Touka AOCIJUKEHHS IPYHTYBaNacsa Ha MIATBEPKEHHX BUNAKaX PO3BHTKY
COVID-19 B oci6 Bikom 18 POKIiB i cTapmi i3 mowarkoro CEPOHEraTUBHUM CTATYCOM, SKi
OTpuMyBana asi gosu (CHCI a6o HACH) Ta MPONIOBKYBAIN Gpath y4acTh y H0CHilKeHH]
IPOTAroM = 15 auis micns orpumanns ApYroi gozu.

> Bipyconoriuno MATBEPIKEHE indixypanus SARS-CoV-2 3 HAABHICTIO MpuHAiiMHI 01HOTO
camntomy COVID-19: 06’ exTiBHe i JIBHLIeHHS TEMIIEpaTypH Tila (BM3HAYaeThed gx
2 37,8 °C), kaiuens, 3aMIIKa, aHocMig abo aressis. [TinTBepmxeno EKCIIEPTHOIO KOMicCieK,

Pigens 3axXucTy, mo 3adesneyye ogHa CH Bakumun BAKC3EBPIS, ouinoramm HLIAXOM
AOCIIIHULBKOTO aHallizy, WO BKIOYAB YYacCHUKIB, aKi oTpumanu oany CJI. 3 awmanisy Gysnu
BUKJIFOYCHI [IaHi yJacHUKIB, 5iKi cTaHOM Ha HalGINBL panHIo wacosy TOUKY OTpUManu Jpyry
03y abo wepes 12 TuskuiB micng nosm 1. V Uil nonynauii edexrusnicTs BakUuuHu 3 22 nug
nicss BBeAeHH TepLIotl 103u cranosuna 71,42% (95 % HI: 51,11; 84,08 [18/9 335 oci6 B rpyni
Bakunan BAKC3EBPIA 12 63/9 312 ociG & rpyni KoHTposma]).

[omykopuii ananis MOKa3as, wWo 30UTbIeHHs edekTHBHOCT] BaKIMHKU criocTepiranocs npu
30LIBIICHH] IHTEPBAITY 9acy Mi% BBeIeHHAM MepIoi Ta Apyroi 103, aus. Tabiuigo 4.
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Tabumusi 4. Edexrtusnicrs Bakuuan BAKC3EBPIS 3a iHTepBanamu qacy  Mik
~BBECHASIM HepuIoi Ta Apyroi 103* B COV001, COV002, COV003 12 COV0035

g
Bakunua BAKC3EBPISI Koutpoas )
Edextusnicrs
Intepran Besenns K-1b Bunankis K-1b Bunanxis | Bakuwmnn, % (95 %
N COVID-19% n N COVID-19", n A1)
(%) (%)
: " . 55,09
< 6 TiKHiB 3905 35 (0,90) 3871 76 (1,96) (32,99, 69,90)
_ _ 59,72
6-8 TipkHis 1124 20 (1,78) 1023 44 (4,30) (31,68, 76.25)
; . e - 12,25
9-11 Tixnin 1530 14 (0,92) 1594 32 (3,26) (49,95, 84.61)
] _ 79,99
L > 12 Tixknip 2038 15 (0,74) 2093 76 (3,63) (65,20 —88,50)

N— kinbkicTs YYAaCHHUKIB, BKIIOYEHMX 10 KOXHOL TPYMH; n— KiNeKicTs yyacuukis i3
MATBEPIKEHOIO nonieio; JII — AOBipuHi iHTepBa; HJT — nuseka Aosa; Cl1— CTaHaapTHa
1034

NpOTAroM = 15 aniB nicns orpumanyg Apyrof gosu.

. Bipycosoriuno MATBEpKeHe iHpikysanns SARS-CoV-2 3 HAABHICTIO NMpHuHaiiMHi ofHOTO
cumntomy COVID-19: 06 ektushe i JIBHIEHHS TCMIICPAaTypH Tila (BU3HaYaeThes gk
=37.8 °C), xamens, 3aJlulKa, aHoCMig abo areesis. [liaTeepaxeno EKCNEPTHOIO KOMICIEw).

Epexmusnicmy npomu cocnimanizayii 3 npusody COVID-19 ma saxeoprosanrs COVID-19
MANCKO20 cmynens

Bakuuna BAKC3EBPIS SHUKYBa/a MOKa3sHUK rocnitanizauii 3 npueoay COVID-19 (crynius
TAXKKOCTI 33 Knacudikauicro BOO3 > 4).

Cepen yuacnukis, sxi OTPUMAIH ABI 103K BaKUMHH BAKC3EBPIS (CACO +HACKH, > 15 JIHIB
Mmic/d BBeJeHHS Apyroi nosu), Gyno sadikcosano 0 (N=8 597) Bunanxis rochitamisarii 3
npusony COVID-19 y nopiskanni 3 9 BHITA/IKaMH KOHTpoasHoi rpynn (0,10%; N=8§ 581).
Binnoginae 100% eDeKTUBHOCT] BakiMHK (97,5% JI1: 50,19; ne niaeThes OLIHIOBAHHIO),

B yecix yuwacuukie, mounnaroun » 22 nas micng 3aCTOCYBaHHA IEpIIOT CTAHAAPTHOI j03M
BAKIMHH, eDeKTUBHICTE BaKIMHK cranosuna 100 % (97,5 % JI: 69,92: ne ninnaetses OLiHLI) 3
0 (N =9335) eunangkis rocmiranizauifi yepes COVID-19 MOPIBHSHO i3 14 (0,15 %, N=9312)
BUMaakamu, sadikcoBanumu y KOHTPONBHIA rpyni. Jlpa Bunaaku COVID-19, ki
CHOCTEPIranucs y KOHTPOTIbHiji rpym (= 22 aui micng Mepuot no3u), 6ymu TaKKuMY (ouiHka
= 6 3a KIacupikanieo THKKoCT] BOO3).

Epexmusnicms npomu COVID-19 ¥ niozpynax

Cepen yuacuukis, axi manu =l cynyrne saxsoprosanms, eeKTHBHICTE Bakuuum CTaHOBHIIA
62,71% [95% JI: 44,79; 74.82]; 34 (1,11%) Bunagxkm COVID-19 Y Tpyni Bakuwuu
BAKC3EBPI (CACA + HACH, > 15 AHIB 1Micna BRemenus Apyroi nosu, N=3056) vy
NOpiBHAHHI 3 93 (3,00%) Bunagkamu s KOHTPONBHIA rpymi (N=3102). Takuii peayisTar
Y3TOIUKYBABCH 3 pe3yabTaTom eeKTHBHOCTI BakIiHy B 3aranbHiil nomynsuii yuacumkip.

8 i
12
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Cepen yuacHukie sikom > 65 POKiB, sKi oTpumanu 2 103m Bakunuu BAKC3EBPIS (Cacno +
HICH, > 15 auis nicng BBENICHHA Jpyroi mosu, N=703), Oyno 4 Bunagkn COVID-19 y
NOPIBHAHHI 3 8 BUNagkamu B KOHTPOALHIN rpymi (N=680), mpo BiZINOBI qae epeKTHRHOCT]
Bakumnu 51.91% [95% J1I: -59,98; 85,54). Bennka uacrka (89,6%) nopocmux miTHBOrO BIKY
OTpuMana npyry nosy npoTaroM <6 Tixwuis Micnsa BBeNCHHS nepiol nosu. Cepen JIOPOCITHX
JITHBOTO BiKy (BikoMm > 65 POKiB), aki oTpumany CI ax nepy A03y (2 22 aui nicng nosm 1),
Oyno 6 Bunamkie COVID-19 Y Tpyni Bakuuun BAKC3EBPIS (N=945) y nopieuanui 3 13
BUIA/IKaMH B KOHTPONBHIN rpymi (N=896), BonHouac 0 Y MOPIBHANHI 3 2 BHIamkami B rpymi
Bakuuau BAKC3EBPIS ta KOHTPOJIBHIN rpymi, Bianoigno, ski NpH3BEIH 10 rocmitanizamii
(CTYmine TsakKOCTI 32 Kiacupikauiero BOO3 > 4),

IMyHorennicTy
Iepsuniuii ananiz 06 'conanu Oanux docnidcens COVOO] , COV002, COV003 ma COVOOS

[Ticng  Baknumauii YYaCHUKIB i3 MOYaTKOBHM CCPOHETaTHBHUM  CTaTYCOM  BaKIMHOIO
BAKC3EBPI, CCPOKOHBEPCIl0 (BH3HAYAETBCA sk 30iablIeHHs KOHUeHTpawii aHTuTin, o
3B A3YIOThCH 3

S-riikonpoTeinom BIpYCY, ¥ > 4 pasu Big BuxitHoro piBHa) Byno BusBACHO Y =98% yuacuukin
vepes 28 qHiB micas Beenenns MepIIot 1034 i B >99% yuacumukis uepes 28 nHIB nicns BBeneHus
Apyroi n03u. 3pocranns KOHUEHTpauii aHTUTiN, mo 3B’ A3YIOTBCH 3 S-raikonpoteinom, Byito
NpAMO npornopuiiine 36inbIICHHIO IHTepBaty wacy mis BBCACHHAM nepwoi Ta apyroi gosm
(tabnuug 5).

Ak npaeumo, cxoxi TeHgeHuii CTIOCTEPIrannucs Mixk aHamizaMyu Ha HEHTpanisytoui anturina ta
AHTHUTINA, WO 3B A3YI0THCH 2 S-raikonporeinoM. Kopernsuis 3 imynonorianmy 3aXHCTOM He Gyia
BCTAHOB/ICHA, TOMY piBeHD IMYHHOT BiANOBiNi, sxa sabesneuye saxwcr Big COVID-19,
HEBiTOMMiA.

Tabanus 5. Bignosigs ANTHTIA, WMo 3B’S3VIOThes 3 S-raikonpoteinom SARS CoV-2, ma
_BaKuuny BAKC3EBPIS cacm:

Buxiaunii pisens” 28 amis micas xos3u 1 28 aniB micas nozu 2
Honyasiis GMT GMT GMT
(95 % 1) (95 % 1D (95 % JIn)
(N=1538) (N=1466) (N=1511)
3aransHa 57,1 8 358,0 30 599,38
(53,8: 60,6) (7 879.2; 8 866,0) (29 137,1; 32 135,9)
Inmepsan ¢gedenns
(N=578) (N=578) (N=564)
< 6 THKHIB 61,4 81845 21 3842
(55,3; 68,0) (7 423,9; 9023,1) (19 750,7; 23 152,8)
(N=339) (N=290) (N=331)
6-8 TikHiB 36,1 9103,9 28 764.8
(49,6; 63,3) (8 063,1;10279,1) (25 990,8; 31 834,9)
(N=331) (N=309) (N=327)
9-11 Texni 53,6 8120,9 37 596,1
(47,5; 60,4) (7100,2; 9 288 4) (34 494.2; 40 976,8)
(N=290) (N=289) (N=289)
=12 Tuknin 543 8 2497 52 360,9
(47,6; 61,9) (7 254,5; 9 381,4) (47 135,2; 58 165,9)

N — xinbkicts ociG, BKIIFOYCHHX 10 KOKHOT TpymH; GMT — CepeNHIi reoMeTpuuHmii THTP;
I — NOBIpYHii iHTepBan; S — CHANKOBHIT,
* Imynny Bignosinp OLIHIOBATIH 32 I0MOMOT 010 MYJTBTHIIIEKCHOTO IMYHOMOTYHOMO a”anisy.
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® Ocobu manu CEpOHEraTHBHMI cTaTYC Ha BHXIZIHOMY piBHi,

PiBens imynnoi Bianosizi Cepel YYacHMKIB, AKi mamm >| CYMYTHIO KOoMOpGiaHy nartonorito,
Y3rOJUKYBABCA 3 pe3yNbTaTaMy 3araisHof NONynsauii.

Bucoki nokasuuku CCPOKOHBEPCIT crocTepiramics v AOPOCIIHX 0Ci6 moxuioro Biky (> 55 pOKiB)
nicas nepwoi CJT (97.3% [N=149, 95 % J1I: 93.3: 99.3]) i apyroi CIT (100,0 % [N=156, 95%
HI: 97,7; we ninnaetscs ouinoBanuo]) V Ginkmocti JIOPOCTNX JITHEOrO BiKy IHTEpBa Mix
BBE/ICHHAM 103 CTAHOBMB <6 TWKHIB. 36i1benHs KOHUEHTpaWiT aHTHTiN, 110 3B’43Y10ThCA 3 S-
FHIKONpOTETHOM BIpyCy, ana gopocaux MITHBOTO BiKY 3 IHTEPBANIOM BBeJCHHS 103 <6 THXKHIB
(4epez 28 nami micns BBEAEHHA apyroi CJI: GMT=18 7596 [N=126, 95 % AL 15 764.8;
22 323,3] 6yno nopieusune AJ1A BCIX YYaCHUKIB, fki OTPHMAIH APYTY 103y B Mexkax IHTEpBaTY
<6 THKHIB (IUB. TaGAMLIO 5 ).

Cepen yuachukis iz BHXIIHUMHU CEPOJIOTIMHUMH 03HAKAMMU HagBHOCTI indexuii SARS-CoV-2 &
amamuesi (GM1=10 979,] IN=36; 95% [II: 6452,7 — 18 680,5]), THTPH aHTHTIN, 1o
3B’ A3YIOTBCA 3 S-rrikonporeinoM, nocarm MakCHMyMy ucpes 28 [HIB micas BBeqeHHS nepurof
nosu (GMT=139 010,4 [N=35; 95% JI: 95 429,0; 202 495,1]), ane He 30inbIyBanyCca nami
MiCIs BBEACHHA Apyrot 103u.

Binnosins T-nimpounrie, sxa e CIEUNPIMHOIO /10 craiikoBOro Ginka T4 BUMIPIOBATACE MeToH0M
iIMyHO(bEpMEeHTHOTO cnot-ananisy IFN-y (ELISpot), IHAYKYBATacs mic/is BBejenns nepIuol 1o3m
BakuuHun BAKC3EBPIS. Cepeane reometprune 3uauenns BIANOBI/I 3a3BHyaif Oyno zaramom
CXO’KE B BIKOBHX IpyMax Ta He 3a1ekKano BIZl HASBHOCTI cymyTHix 3axXBOpHOBaHb. [1a BijqmoBins
He 30inburyBanacs micia BBejeHmHs Apyroi josu. Ilpoaykuis murokinis Thl inayxyerses
BakimHoro BAKC3EBPIS 3 KITHHAMH, 110 ekcnpecyrots IFN-y, IL-2 ta/a6o TNE o, SKi
3aralioM CXO0Ki MiJK BIKOBUMH KaTeropismu.

iTH
besneka ta eexrusnicts 3acTocyBaHHs BakunHM BAKC3EBPIS Y AiTel Ta MianiTkiB (Bikom
1o 18 pokiB) Hapasi e BcTanoBeH]. Hani BigcyThi.
5.2 M@apmakokineTHUN BAACTHBOCT]
He 3actocosyerses.
5.3 Jloxnimivumi gani 3 6esmern

Hoeniprenna Tokcnunocerti ta MICIEBOT IEepEeHOCHMOCT]

Y xomi mocnimkenus TOKCHYHOCTI  3acTOCYBaHHA MOBTOPHUX J103 BakKUMHM Ha MHmIax
i "A30BE€ BBEJECHHS BaKIMHU BAKC3EBPIS nobpe nepenocunocs. YV K pHi
KIITKOBHHI Ta CKeNeTHHX M’I3aX He crocTepiranocs HECHIpHATIMBOrO, 3MimIaHOrO Ta/abo
MOHOHYKJIEAPHOrO 3anajieHHs B Micisx NpOBEACeHHA H eKuii Ta MPUJIETIIOMY  CIIHUYHOMY
HEPBI, 110 Bigmnoeinano nependaTyBaHuM HaCTigKaM BHYTPIIHBOM 30BOT0 BBEIeHHS BaKIIHH.
Hanpuxkinui BIAHOBJIIOBATIBHOrO nepiony He 6yia0 BHIBIECHO AKOMHMX HACIIAKIB y Micusx

MyTtarennicts ta KaHUEPOreHHICTR
BAKC3EBPISI — pe BakLMHa, TOMY AOCHiIKeHHs if TCHOTOKCHYHOCTI (MyTareHHOCTI) Ta
KAHLEPOreHHOCTI He MPOBOAMIHCE.

Penponykrusua TOKCHYHICTE
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Hocenijukenns 6ioposnoainy, MIPOBENICHI Ha MuIAX, He MHOKa3any BUMIpHOTO posnoainy
Bakunn BAKC3EBPIS v craresux 3allosax (deuKax, A€4HUKAX) micusy BHYTPIIHEOM 1308010
BBEJICHHS.

Y pocmimkenni PENIPONYKTUBHOT  TOKCHMuHOCTI Ta embpioderotokcuynocT BaKIMHA
BAKC3EBPISI e BUKIMKQIA  TOKCHMHOCTI Yy camok MHIIEH  abo  possuTKy
eMOpiodeToTokeHuNOCTI Micas 3acToc BAHHA CaMlli nepen criaproBanHsM, Mij yac recrauii abo
JaKTauii. Y nsomy pocmimkenni BAKLIMHA BHKITHKATA 3pOCTAHHS MaTepUHCEKUX aHTHTIT 10 S-
rnikonporcmy SARS-CoV-2, gxi Nepenasames mwiomam i AMTHHYATAM, IO BKA3ye Ha
TIIAlCHTapHE i aKTauiiiHe nepeHecen s BIANOBIHO.

6. fI)APMAI.IEBTIfIqHAIH(DOPMAHIH
6.1  Tomomizxni pewosnun

L-ricruaun

L-rictumuny riipoxmopuy MOHOTIgpaT
Marnito xropuny rexcarifpar
[Tonicop6ar 80

Ertanon

Caxaposa

Hatpito x1opux

Hunatpiio CHeTaTy urigpar

Bona mng in’exuii

6.2  OcHosnui BHIIAAKH HecyMicHoeTi

Ockinbku BincyTi AOCHIJUKEHHS CYMiCHOCTI, He MOXKHa 3MILIYBATH 10 BaKUNHY 3 THIIMMU
MKapcbKUMH 3acoGamu,

6.3  Tepmin npugarnocri

Heposkputuii BaraTon030Buii baakon
6 Micanis

Hasenena mukue inbopmauis  npusnavena ATA MEMYHUX NpauiBHUKIBE nwmige y pasi
HenepeabayeHoTro  THMYacoBOrO fcpenany  temmeparypu. lle e PCKOMEHI0BaHiI yMoRw
30epiraung un TpaHCIIOpTYBaHHY,

Tepmin npuaatnocri HEPO3KPHUTHX (praKoHiB BKMOuae Takj HenepenbaueHi Bixxmiennsy BiJ
¥YMoB 30epiraHns B XOIopHIbHUKY (2—8 °C) HMPOTATOM OZIHOTO nepiomy:

* 12 roamu 1o 30 b

* 72 roguuu s1o -3 °C.

Heposxpurti ¢prakonn 3aBXKIM CITiJL NOBEPTATH B XOMOMUITLHUK (2-8 °C) nic HenependaveHoro
liepenany temneparypu,

Bunnkuenus Henepebauennx nepenasnis TEMICPAaTYpU A4  Hepo3KpHTHX brakonie me
BIUMBAE Ha Te, skuM wuHOM diakony cnin 3bepiratn nicas MIEpLIOro BiAKpUTTA (nepiuoro
Mpokouy ¢nakona).

Poskpuruii Garatonozosuii dhrakon
Bukopucraty sxomora IIBHALIE NPOTATOM 6 ToIuH.
Bakunny neo6xinno 30epirat npu Temnepatypi 2-8 °C nporarom nepioly BUKOpHCTAHHY.

; qlo”
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6.4 Ocodanei sanodixni 3axonm npu 3bepiranni

Heposkputuii Garatonozosmnii haakon

36epiratn npu Temnepartypi 2—-8 °C.

He samopoxysary,

3bepiratu ¢nakon B OPMTIHANBHIIN yrakoByi nyg 3dXHCTY BiA il cBiTHA.

Poskputnii Garatosozormii (hirakon
YMoBu 36epiranng niciy MIEPLIOro BIAKPHTTA (riakona qup. Y po3aini 6.3.

6.5  Tun ta Bmicr NEPBHHHOT ynakoBKH

baraton030Buii dnakon
SMI posunny B 10-no3oBomy  prakoni (nposope ckito Tany 1) 3 npoGkoro (rymMoBoro 3
AJIIOMIHIEBHM 06KHMHIM koBmaukom). Io 10 paakonis B YIaKoBIL.

Ha punky MOXYTh OYTH NpecTaBieni He neij 3A3HAYCHI PO3MIPH yrakoBKH,

6.6 Cnenianbui 3axoam Gesmexn mnpm MOBOUKEHH] 3 HeBHKopHCTaHHM JiKapehKHM
3acobom abo Biaxogamu JIKapChKoro 32c00y

Beenenns pakuunu
BAKC3EBPISA — pe OesbapBHuii  aGo 3jerka KOPUMHEBHH, nposopuii a6o  smerka
ONajlecueHTHHH posunn. [Mepen 3aCTOCYBaHHAM BaKUMHH HeOOXiTHO MOTNIEPE/IHLO MpoBeCTH

CTpywyiite (haakon,

Koxny nosy saximnu 0,5 Ma gns BHYTPILIHEOM ' 430R010 BBEJICHHA HaGMPaloTs y wnpuy g
IH’eKuidt. JIng KoxuoT ocofu BHKOPHCTOBYIOTH OKpeMy CTEpHIIbHY ronky Ta wnpuw,

Koxen ¢nakon micturs sx MiHIMyM 3a3HavYeHy KinbKicTh 103, 3amumok piman y daakowi
nicis Habupanna ocTanHboi A03H — HOpMaJIbHE 2BuILe. Y pasi BUKOpucTanHa WINpHILIB Ta/abo

Bakimna ne micrure KoHCepBaHTiB. Habpapmm Neply 103y, AKOMOra wekiLIe BHKOpHCTaliTe
BMicCT hnaxony npoTaroM 6 roguu (36epiratn  nipy Temieparypi  2-8 °C). Byab-aka
HEBUKOpHCTaHa BaKUHHA Niiarae YTHIi3aniy,

o6 nonerumru BIICTEKCHHA BAKIHHU A4 KOXKHOT 0coBH, sKa OTpHMAalla 03y BakiWHM,
HEeOBXiHO YiTKo 3a3HayaTyH Ha3BY Ta Homep cepi nikapeskoro 3acoby, uio 3aCTOCOBYBaBCA.

Yrunizanis

Baxunna BAKC3EBPIS mictute, FCHETHYHO Mo biKoraHi opranismy ('MO). Herukopucrany
BAKIHHY abo Biaxoau ciijg YTHUI3YBaTH BiANORiHO A0 MiCLIeBHX BUMOT, Posnury BAKIUMHY Ciig
ACAKTHBYBATH BIANOBIqHMM NPOTHBIpYCHUM Aesindikyounm 3acoGowm.

7. BJIACHUK PEECTPALIIIIHOT O IOCBITYEHHS / BJIIACHUK JIO3BOJIY HA
EKCTPEHE 3ACTOCYBAHHSI ABO AHAJIOI'TYHUX JTO3BOJIIB

Actpa3eneka AB (AstraZeneca AB)

SE-151 85 Cozepran’e, lpenis

(SE-151 85 Sodertalje, Sweden)
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8. HOMEP (-H) PEECTPAUIIHOTO MOCBIIYEHHS / HOMEP (-H) JO3BOJTY HA
EKCTPEHE 3ACTOCYBAHHS ABO AHAJIOTTYHUX 103BOTIR

9, AATA HEPIIO] PEECTPAH]TJHKAPCBKOFO 3ACOBY

Hata nepmoi PeecTpanii mikapeskoro 3acoby: 15 mrotoro 2021 p.

10.  JIATA OCTAHHBOI'O HEPEI'JTH)IY
Joruii 2022

TekcT Y3roameHo

27.09.2022

FonyGenio T,
(érff}f“l
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Jucrok-Braaamm: inpopmanin aas nanienra

Baknuna BAKC3EBPIS (VAXZEVRIA), po3uun qis iHeR1iii
Bakuuna nporn COVID-19 (ChAdOx1-S [pexomGinanThal)

Iepen BBexennam paxmunn YBAKHO Ta NOBHICTIO 03HalioMTecs 3 JUCTKOM-BKJIa/IHIIeM,

OCKIJILKY BiH MicTHTE BaRIUBY st Bae indopmaniro.

- 36epexiTh el meTok-skaaMm. Bay MOJKE 3HANOOUTHCS TIepeunTaTH fioro.

- Aximo y Bac BUHMKHYTL f01aTKOB] TATaHHA, 3BEPHITLCA 110 JiKaps, (apmanesra abo
MEIHYHOT cecTpH.

- Axmo y Bac BunnknyTs OyAb-aKi moGiuni peakuii, MPOKOHCYILTY HTecH 3i CBOTM fikapem,
hapmanesToM abo MeamuHOO cectporo. Jlo Hux BigHOCATHCH Oyab-axi MOXIMEI moBiumi
Peaxllii, He nepeniveni y UbOMY JIMCTRY-BKIamumi. Jlus. poszin 4.

3micr JHCTKA-BKJIAHIIA

Ilo Take Baxumza BAKC3EBPIS Ta AJIA OT0 BOHA BUKOPHCTORYEThHCH
[o Bawm cnix snatv nepen OTpHMaHHAM Bakuuau BAKC3EBPIS

SIK 3acTOCOBYETRCS BakIHA BAKC3EBPIA

Moxnusi no6iuni peakuii

Sk 36epiratn Bakunny BAKC3EBPIS

BwmicT yrakosku Ta inma indopmais

O e

AR

1. Illo Take Bakuuua BAKC3EBPIS ta aas woro sona BHKOPHCTOBYEThCS

Bakunna BAKC3EBPIST — e BAKIIHHA, [110 BHKOPUCTOBYETBCS 11714 3axMeTy ocib BikoM Big 18
POKIB Bill KOpoHagipycHoT XBopotu (COVID-19).

[puannoro COVID-19 ¢ BIpYC, 10 HAa3HBAETHCS KOpoHaBipycom (SARS-CoV-2).

Bakimna BAKC3EBPIS CTUMYJTIOE TIPHPOJIHUI 3aXHCT opraHismy (imyuny cucteMy). Taka
CTHMYJIALIS 3MYIIYe opramizm BUPOOJIATH BAacHMiT saxmer (aHTHTING) TIpOTH Bipycy. Ile
Aonomoike saxuctut Bac Big possutky COVID-19 y MaiibyTHeOMY. JKofeH KoMIoHeHT niet
BaKLIHHH He MOXKe COPHYMHHTH PO3BUTOK COVID-19.

2. 1Mo Bam caig 3natu fiepel oTpumanasiv Bakuuan BAKC3EBPIS

He cain Bakuunysatucs:

. AKIO Yy MuHyloMy Bu nepewecnu TAKKY aleprivHy peaxmiio Ha Oyns-aky pitouy
pevoBUHY a00 Oy ab-aKkuii iHiuii KOMIIOHEHT, 3a3Ha4eHMil y po3ii 6;
. JIKIO y MuHynoMy y Bac yreopioases Bemmiuii TPOMO O/IHOMACHO 3 HH3BbKHM piBHEM

TpoMOOLUTIB (TpoMBoumTONEHin) nicas BBEICHHA OY/Ib-AKOT BaKIHHK nporn COVID-19,

Ao y Bac BHHUKHYTB Oyab-AKi CyMHiBH, 3BEPHITECH 10 CRBOroO nikaps, dapmaterta a6o
MEJMYHOT cecTpu.

OcobausocTi 3aCTOCYBAHHA
Iepen Bakimuaiicro MOBIZIOMTE CBOTO nikaps, Gapmanesta abo MEAHYHY cecTpy:

. AKLIO Y MUHYIIOMY B nepeneciu TAXKKY anepriuiy peakiiio Ha Oyab-sKy in’exuito inmoi
BaKuuH1 abo Ha BakuuHy BA KC3EBPI4;

s AKINO 3apaz Bu cTpakjaere Bim THKKOT iH(eKUii 3 Bucokolo TeMnepaTyporo (BHile
38°C);

. AKIIO Y MuHynomy y Bac 6yno YTBOpPEHHA TpomOy abo ayroimymnHi nopyueHus

2
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(xBopobu, npu sKux iMyHiTer OpranisMy moGifizyerses MPOTH KJIITHH BIAacHOro Oprasismy),
Brmonatoun ITTT (inionatnuna tpomGounToneniuna nypnypa);

. AIKILO Y Bac JIETKO 3 ABAAIOTHEA KPOBOTEYi abo CHHL. aGo AKIIO B MpUIAMAETE TiKH, 110
PO3PILKYIOTE KpoB (AHTHKOArynsaHTH);
. AKmo Bama iMmyHHA cHeTema ue NPpale HalleKHAM YHHOM (imyHOzediuuT) abo Bu

MpUAMaETe KK, 10 MoCIABIOIOTE IMyHHY  cucTeMy (Hanpuknazg, BucoKi ao3mM
KOPTHKOCTEPOIIiB, iMyHOCYTIpecopr abo MKapceKi 3ac06H 11g TMKYBaHHA paky).

Axio Bu we Buesweni, un macre Bu Oyas-110 3 nepenivenoro BHULIE, NPOKOHCYJIBTYiATECT 3i
CBOIM HiKapem, (hapmauesTom abo MEAHYHOIO CecTpOro 10 BaKIMHALLL.

Y pigkicHux BHmamkax CriocTepiranocs yTBopeHHs TPoMOiB Ha (OHI HH3BKOro piBHIO
TPOMOOUMTIB MicIIst BaKUHHALIT BakiHOO BAKC3EBPISL. Binbuicts 3 mux BHMAJKIB BHHHKaJIa
MpoTAroM 21 nus micis BakumHaLii Ta ek 3 wux BUTIAAKIB Oy/IH CMepTenbHUMH.

Iicns pakumnauii Bakimmorwo BAKC3EBPIA ayswe piako CIOCTepiranocs yTBOPEHHS 3IyCTKiR
KpOBI B roiosHoMy MO3KY, HE OB A3aHUX 3 HUILKHM piBHEM TpoMmGommTie. OaHak He Byno
BCTAHOBNCHO, wM Oynau ui nomii cnpuumueni JACTOCYBaHHAM BakUMHM. Jleski Eumamkn
NIPU3BOAXIM J10 JIETANBHUX HACTIAKIB.

Heraiino 3eepnitocs o JKap, AKIIO MPOTArOM JeKiTbKox JHIB THCIs BaKUMHALIT:

. Bu Biguyeaere cuneumii ago CTIHKHH TrOn0BHHI Oinb, HewiTKicTs 30py, CIUTYTaHICTh
CBIIOMOCTI ab0o cymomu (Hanaam);

. ¥V Bac posBuBacthes 3a/iMmKa, Oilb y rpyasii KIITUI, HaOpak Hir, 6ine ¥ Horax abo
CTIHKHIA Gillb y KUBOTI:

. Bu nomitunu wesrmuni cunui ua WKipi a60 TouKoBi Kpyrii KPOBOBHIIMBYM M03a Miciem
BaKIMHAaL|T,

AHalloriuio  igmmm BakuuHaM, pakuuHa BAKC3EBPIS  moke 3aXHCTHTH HE BCix
BakunHoBanux oci6. Hapasi tpupanicrs 3axueTy, wo 3abesnevye BakuMHa A BAKLMHOBAaHUX
ocid, HeBigoMma.

Hita ta migaitkn
Hapasi igcyTHi gani Mpo 3acrocysanna sakiumnn BAKC3ERPIS Y AiTel Ta migniTkie BikoM 110
18 pokie.

Bsaemopnin Bakunnn BAKC3EBPIS 3 IHIIIME TiKapeLKRAME 3acofamu
Axio Bu npwitmacte, Hewoiasto MpUAMaii abo Moxkete npuiiMary Oyab-aKi iHmwi nikapceki
3aCO0M 4 BaKLHMHU, MOBIZOMTe PO Ue cBoeMy mikapro, (papmanesTy a6o MeauyHii CecTpi.

3acrocyBanus y nepioa Bariruoeri ado TOJIyBaHHS I'py/II0

Bazimnicme

Axmo Bu earitni, Aymaere, mo Moxkere OyTH Barithi, ago [IaHyeTe 3aBariTHITH, MOBiZOMTe
po ue cBoemy Jikapio, bapmanersty abo meanmuniii cectpi. Bawr nikap, dapmanerr ago
MEJMYHA cecTpa o6roBOpUTE 3 Bamu KOPHCTE Ta TNOTeHMIiiHI PH3MKN BakuMHALI] Mg uac
BariTHOCTI.

looysanus 2pyodio

Hasieui naui, onepwxani B xoni HOCHIKEHb HA TBApHHAX Ta 3 HOCBITY 3aCTOCYBAHHS BaKi{HHHU
KIHKaM, 9K TomyroTs FPYMIO, HE CBIAYaTL Mo pusnk, nos's3anuii 3 BaKUMHOW, 1A
HEMOBIAT/AITel, AKi 3HAXOAATLCS Ha TPYAHOMY BHTOOBYBAHHI,
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3naTHICT BIINBATH Ha UIBH/KICTE peakuii npu KepyBaHHI TPAHCHOPTHHMM 3ac00aMu T4
PoGoTi 3 immmvMu Mexanizmamu

Bakuuna BAKC3EBPISI He wmace MIATBEPIUKCHOTO  BIUTMBY HA  3aTHICTH KepyBaTH
TPAHCTIOPTHUMH 3ac00aMH Ta NPAMIOBATH 3 MEXAHI3MAM. [Tpote noGiuni edextn, nepeniyeHi B
po3ztini 4, MOKYTh BIUIMHYTH Ha Bamwy smarnicrs xepysaru TPAHCIOPTHEMK 3acoBaMu Ta
flpauosath 3 mexanismamu. Sxkmo Bu norano MOUYBAcTCCA, HE KepyliTe TpaHCIOPTHUMM
3aco0aMu Ta He NpatoiiTe 3 MexaHizMamu,

Bakunna BAKC3EBPIS micrirs HATPIi Ta enupT (eTanon)

B 1 nosi (0,5 ma) usoro JIKApCHKOro 3aco0y MiCTHTLCS MeHIe | MMOJb Hatpiio (23 mr). Takum
HHOM, HOTO MOMKHA BBAKATH TAKKM, 10 He MiCTHTS HaTpifo.

Ledt nikapebkmit 3aci6 micTiTs AYXKe HEBEHKY KUIBKICTB cnupTy (2 Mr CnupTy (eravony) Ha
Ao3y 0,5 mn). Lsoro HCNOCTATHEO, 11100 BUKJIMKATH MOMITHHIT BILIUEB.

3. Sk 3acrocosyBaTn Bakuuny BAKC3EBPIS

Bakuuna BAKC3EBPIS BromuTLes Yy M43 (3a3Buvail y nieye).

Bu otpumacre 2 in’eknii. Bam NOBIIOMAATE, Ko Bam N0TpibHO Gyne nosepuyTHes s
OTpHMaHHS ApyToi in’eknil Bakuunun BAKC3EBPISL.

Hpyry in’exuiio mosxna 3pobuTh Yepes 4—12 TixkHip micas NepUIOT iH eKuil.

Ao nepwa in’exuis — e BakunHa BAKC3EBPIS, ang 3aBEPUICHHA Kypey BakuuHauii

Apyrow iH'eKuieo noBHHHA OyTH BReleHa BakiHa BAKC3IEBPLS (a He iHwa BakuMHA NpoTH
COVID-19).

Sxmo Bu nponyetuan in’exumiro Bakmummn

Skuto Bu 3abymnn SBEPHYTHCH 3a IPYTO0 iH€KILIEI0 BAKIIMHK Y NpHU3HaYeHuH vac, 3BepHiThea 3a
KOHCYJIbTALIEI0 10 CBOTO JliKaps, tapmanesra yn meauunol CeCTpu. Baxineo 3eepuyTucs 3a
Apyroto iH’eKuicio Bakunan BAKC3EBPISL.

4. Moxuansi nobiuni peaxuii

Ak i Bei nikapebki 3aco6u, 1a BakLHHA MOXKe BUKITHKaTH HOGIUHI peakuii, xoua if me o yeix.

Y piaxkicaux sunaaxax CHOCTEPIranocs yTBOPEHHS BeTHKUX TPOMOIB y MOEAHAHHI 3 HUALKHMM
PIBHAMH  TPOMOOLMTIB (TpoMOonmTomenis) (2 wacToToMO MeHIe Hixk 1 wa 100000
BAKLMHOBAHUX 0CI0).

Heraiino spepuitben no JIKApSl, AKIO MPOTATOM AeKiIbKOX IHIB MicA BakuMHauii vy Bac
BUHUKAIOTH OYIb-AKi 3 [IUX CUMITOMIB:

. Bu BinuyBacre cumpnuii ago CTIFKHIT TONOBHUIT 6inb, HewiTKicTs 30py, CHAYTaHICTh
cBilomocTi abo cynomu (Hanaau);

. y Bac poseuacthes zanmmka, 6in Y TPYAHiil KkniTii, Habpsak Hir, Gins Yy Horax abo
cTiiikuit 6116 y sKUBOTI:

B Bu nomitimn wesemuni cunni na WKipi abo Toukosi kpyrii KPOBOBWJIMBH 11033 MiciieM
BaKUMHALT.

Heraiino 3epuirses 10 Jikaps, akio y Bac sunmcm CHMITTOMH TAKKOT anepriyxol peakiii,
Taki peaxuii MmoxyTs MOCAHYBATH OYIb-5Ki 3 LIHX CHMIITOMIR"
. HEPEAHCTTPUTOMHENI cTan abo BiguyTTa 3AMAMOPOYEHHS;
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. 3MIHH Y cepUebHTTI:
. 3aHIIKY a00 MOABY XpHITiB;
. HaOpsk ry6, o61muyus ao ropua.

Y KNHIUHUX JoCTimKeH X OlabiicTs MoGiunNX peakuiit 6ynam merkumu Ta MOMIpHUMH |
SHUKAIH IPOTATOM AeKinekox auis. [Ticis BBEACHHA pYroi J03M BAKUMHH NOBiNOMI0CH 1npo
MEHIY KiTTbKICTh MOGIYHNX peaKiiii.

Akio Bawm HNOTPIGHO MONermMTH Taki nobiuni  peakwii, sk Ging Ta/abo nigruueHH
TEMTIEpaTypH Tijia, MOXKHA NpHMAaTH MKapehki 3aco6u, o MicTsTs napauteTtamon.

[Ticns pakumnaii y Bac moxe BHHUKHYTH A€Ki/bKa NoGiunux peakiiii oqnouacHo (nanpukmnag,
Oinp y M’A3ax/cyriobax, ronopHui Ol1Ib, 03HO6 Ta BiI9YTTS 3araisHoro HesayxKaHH#A). Skuro
Oyab-aKi 3 Baumx cummnronmis e CTIHKMMH, 3BEPHITECH 0 cBOTO TiKap4.

Hicas BBenenns Bakuunn BAKC3EBPIS MOKYTH BHHHKATH TaKi no6isni peauii:

HMyxe wacto (MOKYTS BHHIKATH B Gineme Hixk 1 ocobu 3 10):

B HYTIUBICTE, 6ib, BiguyTTs Kapy abo cBepfixk y Mmicui 1H exuir;
. BIIYYTTS 3arainbHoro He3VKaHHA;

. BIIYYTTSH BTOMHU (BTOMIIFOBaAHICTR);

. 03H00 abo BiguyTTH JTUXOMaHKH;

. rONOBHUH Oib;

. BUIMYTTS HYIOTH;

. Ounb y cyrnobax abo m’ssax.

Yacro (MoxyTE BUHUKATH He Oimemre Hik y 13 10 ocif):

. Habpsk a0 novepeoHinHg y Micyi i1 KT

. NiJBALIEHHS TEMIICPATYPH Tila;

. HynoTa (6moBannA) abo giapes;

. Oinb y Horax a6o pykax;

. TPHITOTNONIOH] CUMITOMH, HK-OT BHCOKA TeMmneparypa, 6ins y ropni, HEXHWTh, KallleJb Ta
03HO0.

Hewacro (MoxyTh Brsmkaty e Oimbie Hisk y 1 3i 100 ocif):

COHIMBICTE abo BinuyTTs 3aMaMOpOYeHHS;

. OUIb Y JKHBOTI;
B 30iIbIeH S TiMbaTHYHIY BY31iB;
. MiABHILEHA NTiITIHBICTS, CBepOIK WIKipu, BicHN afo KPOTIMB AHKa.

Piaxicni Bunanxn (MOXKYTB BHHHKATH He Gisbuie Hix y 113 10 000 oci6):

. CIIOCTEPIraiocd yTBOPEHHS BeluKHX TPOMOIB ¥ noeauanHi 3 HU3BKHMH  PIBHAMH
TpoMOOUHTIB {Tpomﬁoumonenia) 3 4acToTolo MeHwie Hik | wa 100 000 BAKIHHOBAHUX
ocif;

. HU3BLKHIA piBeHb TPOMGOLHTIB (TpomGouuToneHis).

Yacrora nesigoma (HasBHI 1ani HeOCTATHI, 1106 OLIHUTH YacToTy):

. TAKKA aneprivna peaxiris (aHadinakcis);

. TAKKHHA HAaOpAK Ty, MOpoKHUHM POTa, ropna (o Moxe crnpuynHsTH TpyaHowi npu
KOBTaHHI abo AuxanHi).

Hosizomaenns npo nobiuni peaxuii
Hxmo y Bac BHHUKHYTL Oyab-aKi moGiuni PEAKNIT, NPOKOHCYALTYIiTeCs 3i cBOIM Jikapem,

bapmanesrom a6o memmunon cecTporo. JIo HUX BiaHoc#They Oyab-aKi MOXIHBI nobGiuni
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peakllii, He nepeniueni y HUBOMY JIICTKY-BKNaanwi. Bui Takok MoskeTe NoBinoMuTi 1npo nobiyui
peakwii besnmocepeiHbo 3a KOMOMOrolo AEpXaBHOI CHCTEMH Nepegadi inhopmanii ado BebcaiiTy
WWW.covax.azcovid-19.com. 3a massHocTi, 3asHauaiite TOProBy HAsBy BaKUMHH Ta Homep
cepii/maptii. TToBigoMasioun npo nobivHi peakuii, Bu moxere AOTIOMOITH Oifble Ni3HATHCS
npo Ge3neunicTs uLoro JHKapeBKOro 3acoly.

5. Sk 36epiraTn Bakunny BAKC3EBPISI
30epiraiite nikapcekuit 3aci6 Y HEAOCTYITHOMY 1 fiTedt mic.,

Inpopmantis npo ymosu 30epiranns, Tepmin MPHAATHOCTI, Ccroco6u 3aCTOCYRaHHA Ta
NOBO/UKCHHA 3 BAKIIMHOIO HaBeleHa B po3nini, TIPU3HAYEHOMY IS METHUHHX NpalliEHHKIB B
KIHUI IIBOTO JHCTKA-BKJIauIIa,

Binnosiganshicts 3a  mamexue 3bepiranHa  wiel BakumEM Ta YTHizauito  Oyap-aKoro
HCBHKOPHCTAHOTO NPONYKTY HecyTs Baur nikap, hbapmalesT a6o MeuIHa cecTpa,

6. Bwmict ynakoBkn Ta inma indopmanin

Craan Bakuunn BAKC3ERBPISI

1 no3a (0,5 M) MicTiT:

BakiuHy npotu COVID-19 (ChAdOx1-S* [pexomBinanThy]), ne merme 2.5 % 10® indhexuiiinmx
opunuLE (10), mo Bignoeinae 5 x 10'° BIpYCHUX yacTok

“PexomGinanTHMi aJICHOBIpYCHHUIT BeKTOp mMMnNamze 3 medekToM perumikauii, o Kojye
cnakikosuii (S) raikonporein Bipycy SARS-CoV-2. BupoGnennii B renetnuno MO pikoBaHux
KIITHHAX HUPKY eMOpioHa moaunu (HEK) 293.

Leit npoaykr micTuts resernymno MoaudikoBaHi oprasismu (I'MO).

[ammi  omomiskwi pevoBnHu: L-rictuaun, L-rictununy ripoxiopu 1y MOHOTIApaT, Marxiio
XIOpuIy Tekcariipat, nonicopfar 80, etanon. caxaposa, HaTpilo XJIOpHz, AHHATpiio eferary
JMTifpar, Boga aas in’eKuiii.

Sk Burasaac pakuuna BAKC3EBPIS i Bmicr YIAKOBKH
Posuun ana in’exuiii. Posaun GesbaprHoro a6o 3nerka KOpHYHEBOrO KOJIBOPY, Mpozopuil ado
3JICTKa onanrecuUeHTHHIT Ta BIILHUE BiJl YaCTOK.

Poamipn ynakoeku (na PHHKY MOXYTH OYTH NnpejicTaBneni e pej 3a3Ha'eHi posMipy ymakopkw).
®rakon Ha 10 f03 (5 MII) B yIlakoBKax 1o 10 (hnaxoHis,

Bnacuuk peecTpaniitHoro nocriguenns
Acrpa3eneka AB (AstraZeneca AB)
SE-151 85 Conepran’e, Illpewis

(SE-151 85 Sodertalje, Sweden)

Hara octanusoro NEPErIsiy HBOI0 JIHCTKA-BKIAANIIA — 02/2022

Inmni pkepena inopmanii

Hna oTpumannus uiei inpopmauii piznumMu mosamn BiAcKanyiite QR-kon 3a JAOTIOMOT 010
MOBiILHOTO MpHCTpOIO.
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WWw.covax.azcovid-19.com

Buknanena nusxue iHpOpMaNis mpusHaena e AT MEAMYHUX NPaNiBHUKIB:

Ymoru 36epiranns

He sacrocosyraru BakuuHy BAKC3EBPISl micis  sakinuenns TEPMIHY MpuaTHOCTI,
3a3HAYCHOTO Ha ynakoBui. Jata sakinuenns TEPMiHY NPHIATHOCTI Mo3HAYae OCTaHHIN JieHb
3a3Ha4YeHOro Micais,

3Gepiratn npu Temnepatypi 2—-8 °C.
He samopoxypary.
36epiratu dnakon g OPMTIHAJIBHIN YnakoBLy s 3aXMCTY BiJ Oif cBiTa.

Baxnuna we micrurs KOHCepBaHTIB. HaGpasim TIEpIy 103y, sKoMora MmBHIe BUKOPHCTalTE
BMICT (rakony fpoTirom 6 roamn (36epiraTu fIpH  Temmneparypi 2-8 °C). byap-ska
HEBUKOPHCTaHa BAKLIMHA TTi/IsTae YTHIIzami],

Beenennst gakuunu

Bakuuna BAKC3EBPIST — ue desbapeuuii aGo 3nerka KOPHYHCBMH, NPo3opHit aB0 3nerka
onanecuenTHuit posuun. IMepen 3aCTOCYBaHHAM BakUMHU HeoGXinHO NoTnepe Lo npoeectu
Bi3yalbHHI OFIS1 JUIS BUABICHHS CTOPOHHIX YacTOK i 3MiHH KOIbOpy posunny. Skuto pozunn
Mae 3MiHEHUI Komip a6o B HBOMY TOMITHI CTOpOHHi yacTkm, braxon cuig yTunisyeatu. He
CTpymyiTe diakon.

Koxny n03y pakiunu 0,5 Mn1 s BHYTpimHBEOM 9308010 BECACHHI HaOHMparoTs y wmnpuy mus
i1’ exuii. [l koxkHOT 0cobu BHKOPHCTOBYIOTH OKpeMy CTCPUIIBHY FONKY Ta wmpmiy,

Koxen duakon micturs sk MIHIMYM 3a3HadeHy Kimnkicrs A03. 3amMmok piauuy y (prakoni
nicas Habupanns ocrannpof AO3H — HOpMasbHe sBuule. Y pasi BHKOPHCTaHHY mnpuuie ta/ado
TOJIOK i3 HU3BKHM “MEPTBUM» 00’ €MOM, 3a/IMWIKOBOT KibKOCT] PO34MHY y (prnakoni Moke 0yTH
AOCTaTHBO s NOAATKOBOT 103M. Chix BkHTH YCiX HeoOXigHux 3axonis, w06 3abesneunTy
EBCICHHA TMOBHOT 103m (0,5 mi). Skmo He Bmanocs Habpatu mnosmy Aosy 0.5 M, sanumox
pinnEK y diakowi crig yrurizysatn. He 06’ enyiite samumnmy BAaKUHHH 3 PisHUX (rakouin.

[Mlo6 nostermwmty BigcTexkenus BaKLMHK, 11 KOXKHO! 0co6H, gka OTpUMana [103y BakUMHH,
HEOOXIIHO 4iTKO 3a3HavaTy HA3BYy Ta HoMep cepil sikapcskoro 3aco0y, 110 3acTocoByBapcy.
Hna otpumanus niei iHbopMauii iHmmIMBE MoBamy Y APYKOBAaHOMY BHITIAI HampapnsiiTe
NauieHTis Ha BeGeaiit WWW.covax.azcovid-19.com,

Yrunizanis
Bakunna BAKC3EBPIS MICTHTE FeHeTHUHO MOZHpIKOBaH] opramizmu (I'MO). Hesnkopucrany
Bakuuny abo Binxoam cnip YTHIN3YBATH BiANOBIAHO 10 MiCIEBUX BUMOT., Posnuty Bakunny caig
; . -]' 1 4 ] i T i IKVIC M £ O
ACAKTHBYBATH BIANOBIAHMM 1po THBIPYCHUM Aesinikyiounm zacoGom, TeKcT yarompkeno
27.09.2022
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1. NAME OF THE MEDICINAL PRODUCT

Vaxzevria, solution for injection in multidose container
COVID-19 Vaccine (ChAdOx]-§ [recombinant]).

The vaccine fulfils WHO requirements for COVID-19 vaccite.

2 QUALITATIVE AND QUANTITATIVE COMPOSITION
One dose (0.5 ml) contains:

CQVID-EQ Vaccine (ChAdOx]-8" recombinant), not Jess than 2,5 x |8 infectious units (Inf.L),
Wwhich corresponds to 5 x 1ot viral particles (vp).

'Recombinant,_ replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
(S) glycoprotein, Produced in genetically modified human embryonic kidney (HEK) 293 cejis.

This product contains genetically modified organisms (GM Os).

For the full [ist of excipients, see section 6.].

3. PHARMACEUTICAL FORM

Solution for injection,

The solution is colourless to slightly brown, clear to slightly opaque and particle free with a pH of 6.6.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

The use of the vaceine should be in accordance with official recommendations.
4.2 Posology and method of administration

Vaxzevria should be administered by a trained healthcare professional.

Posology

The Vaxzevria vaccination course consists of two separate doses of 0.5 ml each. The second dose
should be administered between 4 and 12 weeks after the first dose (see section 5.1),

Itis recommended that individuals who recejve a first dose of Vaxzevria complete the vaccination
course with Vaxzevria (see section 4.4).

Elderly population o )
No dosage adjustment is required in elderly individuals 65 years of age,

Paediatric population )
The safety and efficacy of Vaxzevria in children and adolescents (agéd <18 years old) have not yet

been established. No data are available,
Konisi BipHa
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Method of administration
Vaxzevria is for intramuscular (IM) injection only, preferably in the deltoid muscle.

For instructions on administration, see section 6.6.
4.3  Contraindications
Hypersensitivity to the active substance orto any of the excipients listed in section 6.1

Patients who have experienced major venous and/or arterial thrombosis in combination with
thrombocytopenia following vaccination with any COVID-19 vaccine.

4.4  Special warnings and precautions for use

Traceabil ity

In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded,

Hygersensitivigy including anaphvlaxis

Hypersensitivity reactions including anaphylaxis and angioedema have occurred following
administration of Vaxzevria.

15 minutes is recommended following vaccination. A second dose of the vaccine should not be given
to those who have experienced a severe hypersensiti vity reaction to the first dose of Vaxzevria.

Concurrent illness

As with other vaccines, administration of Vaxzevria should be postponed in individuals suffering from
an acute severe febrile illness. However, the presence of a minor infection, such as cold, and/or low-
grade fever should not delay vaccination,

Thromboembolism and throm bocytopenia

A very rare and serious combination of thrombosis and thrombocytopenia including thrombosis with
thrombocytopenia syndrome (TTS), in some cases accompanied by bleeding, has been observed
following vaccination with Vaxzevria during post-authorisation use. This includes cases presenting as
venous thrombaosis, including unusual sites such as cerebral venous sinus thrombosis, splanchnic vein
thrombosis, as well as arterial thrombosis, concomitant with thrombocytopenia. The majority of the
events occurred within the first 21 days following vaceination and some events had a fatal outcome.
The reporting rates after the second dose are lower compared to after the first dose. See also section

Whilst specific risk factors for throm boembolism in combination with thrombocytopenia have not
been identified, cases have occurred in patients with a previous history of thrombosis, as well as in

Healthcare professionals should be alert to the signs and symptoms of thromboembolism and
thrombocytopenia, as well as coagulopathies. Vaccinated individuals should be instructed to seek
immediate medical attention if they develop symptoms such as a severe or persistent headaches,
blurred vision, confusion, seizures, shortness of breath, chest pain, leg swelling, leg pain, persistent
abdominal pain or unusual skin bruising and or petechia a few days after vaccination, s

Individuals diagnosed with thrombocytopenia within 21 days of vaccination with Vaxzevria, should be
actively investigated for signs of thrombosis. Similarly, individuals who present with thrombosis
within 21 days of vaccination should be evaluated for thrombocytopenia.

Konisa gipHa
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Healtheare professionals should consult applicable guidance and. if available, seek advice from
specialists (e.g., haematologists, specialists in coagulation) to diagnose and treat this condition.

Events of cerebrovascular venous and sinus thrombosis without thrombocytopenia have been reported
very rarely following vaccination with Vaxzevria, although a causal relationship has not been
established. These events can be fatal and may require different treatment approaches than TTS.
Healthcare professionals should consult applicable guidance.

Risk of bleeding with intramuscular administration

As with other intramuscular injections, Vaxzevria should be given with caution to individuals with
thrombocytopenia, any coagulation disorder or to persons on anticoagulation therapy, because
bleeding or bruising may occur following an intramuscular administration in these individuals.

Neurological events

Very rare events of demyelinating disorders have been reported following vaccination with Vaxzevria.
A causal relationship has not been established.

As with other vaccines, the benefits and potential risks of vaccinating individuals with Vaxzevria
should be considered.

Immunocompromised individuals

It is not known whether individuals with impaired immune responsiveness, including individuals
receiving immunosuppressant therapy, will elicit the same response as immunocompetent individuals
to the vaccine regimen,

Duration and level of protection

The duration of protection has not yet been established.
As with any vaccine, vaccination with Vaxzevria may not protect all vaccine recipients.

Interchangeabili ty

There are no safety, immunogenicity or efficacy data to support interchangeability of Vaxzevria with
other COVID-19 vaccines,

Sodium
This medicinal product contains less than | mmol sodium (23 mg) per dose, and is considered to be
essentially sodium-free.

4.5  Interaction with other medicinal products and other forms of interaction

The safety, immunogenicity and efficacy of co-administration of Vaxzevria with other vaccines have
not been evaluated.

4.6  Fertility, pregnancy and lactation

Pregnancy

Data from more than 400 case reports of pregnant women or women who became pregnant after
receiving Vaxzevria do not suggest unusual patterns of pregnancy complications or foetal/neonata)
outcomes. No increased risk of maternal thrombosis in combination with thrombocytopenia has been
observed,

Animal studies do not indicate direct or indirect harmful effects with respect to pregnancy,
embryo/foetal development, parturition or post-natal development (see section 5.3).

Use of Vaxzevria may be considered during pregnancy when the benefits of vaccination outweigh the
potential risks.

Konis sipHa
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Breastfeeding

Anti-SARS-CoV-2 $ antibodies are excreted in breast milk of mothers vaccinated with Vaxzevria. In
animal studies, lactational transfer of anti-SARS-CoV-2 S antibodies from maternal female mice to
pups was observed (see section 5.3). It is unknown whether the vaccine itself is excreted in human
milk. In animal studies no quantifiable levels of the vaccine were detected in the mammary gland in
female mice.

Available non-clinical, clinical and post-marketing data do not suggest a risk to breastfed
newborns/infants,

Fertility

Animal studies do not indicate direct or indirect harmful effects with respect to fertility.
4.7  Effects on ability to drive and use machines

Vaxzevria has no or negligible influence on the ability to drive and use machines, However, some of
the adverse reactions mentioned under section 4.8 may temporarily affect the ability to drive or use
machines.

4.8  Undesirable effects

Summary of the safety profile

The overall safety of Vaxzevria is based on an analysis of pooled data from four clinical trials
conducted in the United Kingdom, Brazil, and South Africa. At the time of analysis,

24,244 participants >18 years old had been randomised and received either Vaxzevria or control. Out
of these, 12,282 received at least one dose of Vaxzevria, with a median duration of follow-up of 4.5
months.

Demographic characteristics were generally similar among participants who received Vaxzevria and
those who received control. Overall, among the participants who received Vaxzevria, 89.8% were
aged 18 to 64 years and 10.2% were 65 years of age or older. The majority of recipients were White
(75.5%), 9.8% were Black and 3.7% were Asian; 55.8% were female and 44.2% male.

The most frequently reported adverse reactions were injection site tenderness (>60%); injection site
pain, headache, fatigue (>50%); myalgia, malaise (>40%); pyrexia, chills (>30%); and arthralgia,
nausea (>20%). The majority of adverse reactions were mild to moderate in severity and usually
resolved within a few days of vaceination,

Following vaccination, recipients may experience multiple adverse reactions occurring at the same
time (for example, myalgia/arthralgia, headache, chills, pyrexia and malaise). If a recipient reports
persistent symptoms, alternative causes should be considered.

When compared with the first dose, adverse reactions reported after the second dose were milder and
reported less frequently.

Adverse reactions were generally milder and reported less frequently in older adults (265 years old).

Analgesic and/or anti-pyretic medicinal products (e.g. paracetamol-containing products) may be used
to provide symptomatic relief from post-vaccination adverse reactions.

The safety of Vaxzevria was also assessed in a phase II1 clinical trial conducted in the United States,
Peru and Chile. At the time of the analysis, 32,379 participants >18 years old had been randomised
and of these, 21,587 participants received at least one dose of Vaxzevria and 20,769 received two
doses. The safety profile observed in this phase I1I study was consistent with the established safety
profile for Vaxzevria,
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Tabulated list of adverse reactions

The safety profile presented below is based on an analysis of pooled data from four clinical trials
conducted in the United Kingdom, Brazil, and South A frica which included 24,244 participants
=18 years old and from post-authorisation experience.

Adverse drug reactions (ADRs) are organised by MedDRA System Organ Class (SOC). Within each
SOC, preferred terms are arranged by decreasing frequency and then by decreasing seriousness,
Frequencies of occurrence of adverse reactions are defined as: very common (=1/10); common
(=1/100 to <1/10); uncommon (=1/1,000 to <1/100); rare (=1/10,000 to <1/1000): very rare
(<1/10,000) and not known (cannot be estimated from available data).

Table 1 Adverse drug reactions
MedDRA SOC Frequency Adverse Reactions T
Blood and lymphatic system Uncommon Lymphadenopathy*
disorders Very rare Thrombocytopenia®
Immune system disorders Not known Anaphylactic reaction®
Nervous system disorders Very common Headache

Uncommon Dizziness®
Somnolence®
Vascular disorders Very rare Thrombosis in combination with
thrombocytopenia*
Gastrointestinal disorders Very commeon Nausea
Common Vomiting
Diarrhoea®

| Uncommon Abdominal pain®
Skin and subcutaneous tissue Uncommon Hyperhidrosis®
disorders Pruritus®

Rash®
Urticaria®
Not known Angioedema®
Musculoskeletal and connective Very common Myalgia
tissue disorders Arthralgia
Common Pain in extremity*
General disorders and administration Very common Injection site tenderness
site conditions Injection site pain
Injection site warmth
Injection site pruritus
Fatigue
Malaise
Pyrexia®
Chills
Common Injection site swelling
Injection site erythema
Influenza-like illness® N

* Unsolicited adverse reactions,
" The majority of reported events occurred in individuals aged 18-59 years old.
¢ Identified from post-authorisation experience,
4 Pyrexia includes feverishness (very common) and fever >38°C (common).
*A very rare and serious combination of thrombosis and thromboeytopenia including thrombosis with
thrombocytopenia syndrome (TTS), in some cases accompanied by bleeding, has been observed with a
frequency less than 1/100,000, This includes cases presenting as venous thrombosis, including unusual sites such
as cercbral venous sinus thrombosis, splanchnic vein thrombosis, as well as arterial thrombosis, concomitant
with thrombocytopenia (see section 4.4),

Konia BipHa
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Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system or
Www.covax.azcovid-19.com.

4.9  Overdose

Experience of overdose is limited.
There is no specific treatment for an overdose with Vaxzevria. In the event of an overdose, the
individual should be monitored and provided with symptomatic treatment as appropriate.

5, PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Vaccine, other viral vaccines, ATC code: JO7BX03

Mechanism of action

Vaxzevria is a monovalent vaccine composed of a single recombinant, replication-deficient
chimpanzee adenovirus (ChAdOx1) vector encoding the S glycoprotein of SARS-CoV-2. Following

administration, the S glycoprotein of SARS-CoV-2 is expressed locally stimulating neutralizing
antibody and cellular immune responses.

Clinical efficacy
Analysis of data from Study DSI110C0000]

The clinical efficacy of Vaxzevria has been evaluated based on an analysis of Study D8110C00001: a
randomised, double-blinded, placebo-controlled phase 111 study conducted in the United States, Peru
and Chile. The study excluded participants with severe and/or uncontrolled cardiovascular,
gastrointestinal, liver, renal, endocrine/metabolic disease, and neurological illnesses; as well as those
with severe immunosuppression, pregnant women and participants with a known history of
SARS-CoV-2 infection. All participants are planned to be followed for up to 12 months, for
assessments of efficacy against COVID-19 disease.

Participants >18 years of age received two doses (5 * 10" vp per dose) of Vaxzevria (N=17,662) or
saline control (N=8,550), administered via IM injection on Day 1 and Day 29 (-3 to +7 days). The
median dose interval was 29 days and the majority of participants (95,7% and 95.3% for Vaxzevria
and control, respectivel y) received the second dose >26 to <36 days after dose |.

Baseline demographics were well balanced across Vaxzevria and the control groups. Of the
participants who received Vaxzevria, 79.1% were aged 18 to 64 years (with 20.9% aged 65 or older)
and 43.8% of subjects were female. Of those randomized, 79.3% were White, 7.9% were Black, 4.2%
were Asian, 4.2% were American Indian or Alaska Native. A total of 10,376 (58.8%) participants had
at least one pre-existing comorbidity, defined as; chronic kidney disease, chronic obstructive
pulmonary disease, lower immune health because of a solid organ transplant, history of obesity
(BMI>30), serious heart conditions, sickle cell disease, type | or 2 diabetes. asthma, dementia,
cerebrovascular diseases, cystic fibrosis, high blood pressure, liverdisease, pulmonary fibrosis,
thalassemia or history of smoking. At the time of analysis the median follow-up time post-dose 2 was
61 days.

Final determination of COVID-19 cases were made by an adjudication committee. Overall vaccine
efficacy, efficacy in older adults >65 years old and vaccine efficacy against severe or critical
COVID-19 are presented in Table 3.
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Table 2 Vaxzevria efficacy against COVID-19 in Study D8110C00001
Vaxzevria Control Vised:
N Number of N Number of ef?‘:'::i:?; o
COVID-19 COVID-19 (95% CT)
cases”, n (%) cases®, n (%)
Symptomatic _ z 74.0
COVID® iliness 17862 | 13(04) B350 | 130(1.5) (65.3, 80.5)
Age 65 years old 3696|500 1812 | 14(0.8) (8334’2 -
Severe or critical 100.0
symptomatic COVID-19 | 17,662 0 (0.0) 8,550 8 (<0.1) SN -
illness® (71.6,NE) ]

N = Number of subjects included in each group; n = Number of subjects having a confirmed event;

CI = Confidence Interval; NE = Not Evaluable.

* Positive RT-PCR confirmed SARS-CoV-2 and at least one of the following symptoms from Category A:
Pneumonia diagnosed by chest x-ray, or CT scan, oxygen saturation of <94% on room air or requiring either new
initiation or escalation in supplemental OXygen, new or worsening dyspnoea/shortness of breath; or two or more
symptoms from Category B: fever (defined as >100°F (237.8°C) or feverishness), new or worsening cough,
myalgia/muscle pain, fatigue that interferes with daily activities, vomiting and/or diarrhoea. or anosmia (loss of
smell), or ageusia (loss of taste). Confirmed by adjudication committee.

" Key secondary endpoint; severe COVID-19 was defined based on laboratory-confirmed COVID-19, plus any
of the following: clinical signs at rest indicative of severe systemic illness (respiratory rate > 30 breaths per
minute, heart rate >125 beats per minute, oxygen saturation <93% on room air at sea level, or partial pressure of
oxygen to fraction of inspired oxygen ratio <300 mmHg); or respiratory failure (defined as needing high-flow
oxygen, non-invasive ventilation, mechanical ventilation, or extracorporeal membrane oxygenation), evidence of
shock (systolic blood pressure <90 mmHg, diastolic blood pressure <60 mmHg or requiring vasopressors): or
significant acute renal, hepatic, or neurological dysfunction; or admission to an intensive care unit, or death.
£97.5%.Cl.

In the pre-specified primary efficacy analysis, based on 190 adjudicated cases, there were 65 (0.4%)
COVID-19 cases in participants receiving Vaxzevria (N=17.8] 7) and 125 (1.5%) COVID-19 cases in
participants receiving placebo (N=8,589), with a vaccine efficacy of 76.0% (95% CI: 67.6: 82.2).

In individuals with or without prior evidence of SARS-CoV-2 infection, the vaccine efficacy of
Vaxzevria (>15 days post-dose 2) was 73.7% (95% CI: 63.1: 80.1): 76 (0.49%) vs 135 (1.5%) cases of
COVID-19 for Vaxzevria (N=18,563) and control (N=9,03 1), respectively.

When cumulative incidence of viral shedding was examined (>15 days post-dose 2), time to clearance
of SARS-CoV-2 in saliva samples in Vaxzevria participants was notably shorter (11 vs 16 days).

Evaluation of the post-treatment response for SARS-CoV-2 nucleocapsid antibodies in participants
who had received two doses of Vaxzevria (=15 days post-dose 2) as compared to placebo, showed
there were 156 (0.9%; N=17,662) vs 202 (2.4%; N=8,550) cases of COVID-19, respectively.
Corresponding to a vaccine efficacy of 64.3% (95% CI: 6. 1; 71.0).

Participants with one or more comorbidities who received Vaxzevria (=15 days post-dose 2) had an
efficacy of 75.2% (95% CI: 64.2; 82.9) and participants without comorbidities had a vaccine efficacy
of 71.8% (95% CI: 55.5, 82.1).

Primary analysis of pooled data Jrom COV001, COV002, COV003, and COVODS

Vaxzevria has been evaluated based on pooled data from four on-going randomised, blinded,
controlled trials: a Phase I/11 Study, COV001, in healthy adults 18 to 55 years of age in the UK; a
Phase II/II1 Study. COV002, in adults >18 vears of age (including the elderly) in the UK: a Phase 111
Study, COV003, in adults >18 years of age (including the elderly) in Brazil: and a Phase I/11 study,
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COVO003, in adults aged 18 to 65 years of age in South Africa. The studies excluded participants with
severe and/or uncontrolled cardiovascular, gastrointestinal. liver, renal, endocrine/metabolic disease,
and neurological illnesses: as well as those with severe immunosuppression, All participants are
planned to be followed for up to 12 months, for assessments of safety and efficacy against COVID-19
disease.

In the pooled analysis for efficacy, participants >18 years of age received two doses of Vaxzevria
(N=8.597) or control (meningococcal vaccine or saline) (N=8,581). Participants randomised to
Vaxzevria received either two standard doses [SD] (5 x 10" vp per dose) or one low dose [LD]

(2.2 < 10" vp) followed by one SD (5 x 10'° vp). administered via IM injection. Overall, the majority
of participants (83.8%) received two SD.

Because of logistical constraints, the interval between dose 1 and dose 2 ranged from 3 to 28 weeks,
with 77.0% of participants receiving their two doses within the terval of 4 to 12 weeks.

Baseline demographics were well balanced across Vaxzevria and control treatment groups. In the
pooled analysis, among the participants who received Vaxzevria, 91.8% of participants were 183 to

64 years old (with 8.2% aged 65 or older); 56.0% of subjects were female; 74.9% were White, 3.7%
were Asian, and -10.1% were Black. A total of 3,056 (35.5%) participants had at least one pre-existing
comorbidity (defined as a BMI >30 kg/m?, cardiovascular disorder, respiratory disease or diabetes). At
the time of primary analysis the median follow-up time post-dose 1 and post-dose 2 was 4.7 months
and 2.7 months, respectively.

SARS-CoV-2 virologically confirmed COVID-19 occurring >15 days post second dose with at least
one COVID-19 symptom (objective fever (defined as >3 7.8°C), cough, shortness of breath, anosmia,
or ageusia) and were without evidence of previous SARS-CoV-2 infection. Vaxzevria significantly
decreased the incidence of COVID-19 comparcd to control (see Table 3).

Table 3 Vaxzevria efficacy against COVID-19" in COV001, COV002, COV003 and
COV005
| Vaxzevria [ Control ; _]
Vaccine
Population Number of Number of efficacy %
N COVID-19 N COVID-19 95% CI)
cases”, n (%) cases’, n (%) ESte L
Primary analysis population
Overall = . 66.73
| (SDSD + LDSD) 8,597 84 (0.98) 8.581 ] 248 (2.89) (57.41, 74.01)
Licensing regimen
" 5 63.09 (51.81,
SDSD 7,201 74 (1.03) ( 7,179 ' 197 (2.74) 71.73) |

N = Number of subjects included in each group; n = Number of subjects having a confirmed event: CI =
Confidence Interval; LD = Low dose; SD = Standard dose

* Primary study endpoint was based on con firmed COVID-19 cases in subjects aged 18 years and over who were
seronegative at baseline, who had received two doses (SDSD or LDSD) and were on-study =15 days post second
dose.

b Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
=37.8°C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee.

included participants who had received one dose of SD. Participants were censored from the analysis
at the earliest time point of when they received a second dose or at 12 weeks post-dose 1. In this
population, vaccine efficacy from 22 days post-dose | was 7] 42% (95% CI: 51.11: 84.08 [Vaxzevria

18/9.335 vs control 63/9,312]). o
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Exploratory analyses showed that increased vaccine efficacy was observed with increasing dose
interval, see Table 4.

Table 4 Vaxzevria efficacy by dosing interval® in COV001, COV002, COV003 and
COV005
Vaxzevria Control Vacei
Postig ntervl Number of Number of efﬁigc nz:/
SHia trierm N COVID-19 N COVID-19 05% }cnn
cases”, n (%) cases”, n (%) |
5 - 5 55.009
<6 weeks 3,905 35 (0.90) 3,871 76 (1.96) (32.99, 69.90)
59.72
6-8 weeks 1,124 20 (1.78) 1,023 44 (4.30) (31.68, 76.25)
_ 72.25
9-11 weeks 1,530 14 (0.92) 1,594 52(3.26) (49.95. 34.61)
. 79.99
” 5 d
=12 weeks 2,038 15 (0.74) 2,093 76 (3.63) (65.20, 88.50)_,

N = Number of subjects included in each group; n = Number of subjects having a confirmed event; CI =
Confidence Interval; LD = Low dose; SD = Standard dose

* Primary study endpoint was based on confirmed COVID-19 cases in subjects aged 18 years and over who were
seronegative at baseline, who had received two doses (SDSD or LDSD) and were on-study =15 days post second
dose.

g Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
237.8°C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee.

Efficacy against COVID-19 hospital admission and severe COVID-19 disease
Vaxzevria reduced COVID-19 hospitalisation (WHO Severity grading >4).

In participants who had received two doses of Vaxzevria (SDSD + LDSD, >15 days post-dose 2) as
compared to control, there were () (N=8,597) vs 9 (0.10%: N=8,581) cases of hospitalised COVID-] 9,
respectively. Corresponding to a vaccine efficacy of 100% (97.5% CI: 50.1 9: Not Evaluable).

In all participants who received SD as a first dose, as from 22 days post-dose 1, the vaccine efficacy
was 100% (97.5% CI: 69.92: Not Evaluable) with 0 (N=9.335) cases of COVID-19 hospitalisation in
participants who received Vaxzevria, when compared to 14 (0.15%, N=9,312) cases reported for
control. Two of the COVID-19 cases reported for control (>22 days post-dose 1) were severe (WHO
severity grading >6).

Efficacy against COVID-19 in subgroups

Participants who had one or more comorbidities had a vaccine efficacy of 62.71% [95% CI: 44.79;
74.82]; 34 (1.11%) vs 93 (3.00%) cases of COVID-19 for Vaxzevria (SDSD+LDSD, >15 days post-
dose 2, N=3,056) and control (N=3.,102), respectively; which was similar to the vaccine efficacy
observed in the overall population.

In participants >65 years old who had received 2 doses of Vaxzevria (SDSD +LDSD, >15 days post-
dose 2, N=703), there were 4 cases of COVID-19 compared to § cases for control (N=680),
corresponding to a vaccine efficacy of 51.91% [95% CI: -59.98, 85.54]). A large proportion (89.6%)
of older adults received their second dose <6 weeks after their first. In older adults (=65 years old)
who had received SD as a first dose (=22 days post-dose 1), there were 6 cases of COVID-19 for
Vaxzevria (N=945) compared to 13 for control (N=896), with 0 vs 2 cases in the Vaxzevria and
control groups, respectively, leading to hospitalisation (WHO severity grading >4),
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Primary analysis of pooled data from COV001, CO V002, COV003, and COV0O(S

Following vaccination with Vaxzevria, in participants who were seronegative at baseline,
seroconversion (as measured by a >4-fold increase from baseline in S-binding antibodies) was
demonstrated in >98% of participants at 28 days after the first dose and >99% at 28 days after the
second. Higher S-binding antibodies were observed with increasing dose interval (Table 5).

Generally similar trends were observed between a
antibodies. An immunological correlate of protect
immune response that provides protection against

nalyses of neutralising antibodies and S-binding
ion has not been established; therefore the level of
COVID-19 is unknown.

Table 5 SARS CoV-2 S-binding antibody response to Vaxzevria (SDSD)*
Baseline” 28 days after dose | 28 days after dose 2
Population GMT GMT GMT
(95% CI) (95% CI) (95% CI)
(N=1,538) (N=1,466) (N=1,511)
Overall 57.1 8,358.0 30,599.8
(53.8; 60.6) (7,879.2; 8.866.0) (29,137.1; 32,135.9)
Dose Interval
(N=578) (N=578) (N=564)
<6 weeks 614 8.184.5 21,3842
(35.3; 68.0) (7,423.9; 9,023.1) (19.750.7; 23,152.8 i)
(N=339) (N=290) (N=331)
6-8 weeks 56.1 9,103.9 28,764.8
(49.6; 63.3) (8,063.1: 10,279.1) (25.990.8; 31,834.9)
(N=331) (N=309) (N=327)
9-11 weeks 53.6 8,120.9 37,596.1
| (47.5; 60.4) (7.100.2; 9,288.4) (34,494.2; 40,976.8)
(N=290) (N=289) (N=289)
>12 weeks 54.3 8.249.7 52,360.9
(47.6:61.9) (7,254.5; 9,381.4) (47,135.2; 58,165.9)

N = Number of subjects included in cach group; GMT = Geometric mean titre; CI = Confidence interval; § =

Spike

* Immune response evaluated using a multiplex immunoassay.

" Individuals were seronegative at baseline.

The immune response observed in participants with one or more comorbidities was consistent with the

overall population.

High seroconversion rates were observed in older ad
95% Cl: 93.3; 99.3]) and the second SD (100.0%
majority of older adults had a dose interval of <6
adults with a dose interval of <6 weeks (28d

ults (=65 years) after the first SD (97.3% [N=149,
[N=156, 95% CI: 97.7; Not Evaluable]). The

weeks. The increase in S-binding antibodies for older
ays after second SD: GMT=18.759.6 [N=126, 95% CI:

15,764.8; 22,323 3] was comparable to all participants who received their second dose after an interval

of <6 weeks (see Table 5).

In participants with serological evidence of prior SARS-CoV-2 infection at baseline (GMT=10,879.1
[N=36; 95% CI: 6,452.7; 18,680.5]), S-antibody titres peaked 28 days after dose 1 (GMT=139,010.4
[N=35;95% CI: 95,429.0; 202,495.1]) but did not increase further after the second dose.

Spike-specific T cell responses as measured by
induced after a first dose of Vaxzevria. Geometric mean responses are genera
strata and regardless of presence of comorbidity. These do not rise further aft
cytokines are induced by Vaxzevria with cells expressing [FN-y, IL-2

generally similar between age categories.

IFN-y enzyme-linked immunospot (ELISpot) assay are
lly similar across age

er a second dose. Thl

. and/or TNFea which are
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Paediatric population

The safety and efficacy of Vaxzevria in children and adolescents (aged <18 years old) have not yet
been established. No data are available.

5.2 Pharmacokinetic properties
Not applicable,
5.3 Preclinical safety data

Toxicity and local tolerance studies

In a repeat-dose toxicity study in mice, IM administration of Vaxzevria was well tolerated. Non-
adverse, mixed and/or mononuclear cell inflammation was observed in the subcutaneous tissues and
skeletal muscle of the administration sites and adjacent sciatic nerve consistent with the anticipated
findings after IM injection of vaccines. There were no findings in the administration sites or sciatic
nerves at the end of the recovery period, indicating complete recovery of the Vaxzevria-related
inflammation.

Mutagenicity and carcinogenicity
Vaxzevria is a vaccine, as such, genotoxicity (mutagenicity) and carcinogenicity studies have not been
conducted.

Reproductive toxicity

Biodistribution studies conducted in mice did not show measurable distribution of Vaxzevria to the
gonads (testes, ovaries) following IM injection.

In a reproductive and development toxicity study, Vaxzevria did not induce maternal or developmental
toxicity following maternal exposure during the pre-mating, gestation or lactating periods. In this
study, vaccine elicited detectable anti-SARS-CoV-2 S-glycoprotein maternal antibodies were
transferred to the foetuses and pups, indicating placental and lactational transfer, respectively.

6.  PHARMACEUTICAL PARTICULARS
6.1  List of excipients

L-Histidine

L-Histidine hydrochloride monohydrate
Magnesium chloride hexahydrate
Polysorbate 80

Ethanol

Sucrose

Sodium chloride

Disodium edetate dihydrate

Water for injections

6.2 Incompatibilities
In the absence of compatibility studies, this vaccine must not be mixed with other medicinal products.
6.3 Shelf life

Unopened multidose vial
6 months Konis eipHa
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The following information is intended to guide healthcare professionals only in case of an unforeseen
temporary temperature excursion. It is not a recommended storage or shipping condition.

The shelf-life of unopened vials includes the following unforeseen excursions from refrigerated
storage (2°C — 8°C) fora single period of:

. 12 hours up to 30°C

. 72 hours down to -3°C

Unopened vials must always be returned to refrigerated storage (2°C — 8°C) following an unforeseen
temperature excursion.

The occurrence of an unforeseen tem perature excursion for unopened vials does not im pact how the
vials should be stored after first opening (first vial puncture).

Opened multidose vial
Use as soon as practically possible and within 6 hours.
The vaccine should be stored between 2°C and 8°C during the in-use period.

6.4  Special precautions for storage

Unopened multidose vial

Store at 2-8°C,
Do not freeze.
Keep vials in outer carton to protect from light.

Opened multidose vial

For storage conditions after first opening of the medicinal product, see section 6.3.

6.5  Nature and contents of conlainer

Multidose vial

5 ml of solution in a 10-dose vial (clear type I glass) with stopper (elastomeric with aluminium
overseal). Packs of 10 vials.

Not all pack sizes may be marketed.

6.6 Special precautions for disposal and other handling

Administration

Vaxzevria is a colourless to slightly brown, clear to slightly opaque solution. The vaccine should be

nspected visually for particulate matter and discolouration prior to administration. Discard the vial it
the solution is discoloured or visible particles are observed. Do not shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

The vaccine does not contain any preservative, After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

To facilitate the traceability of the vaccine, the name and the batch number of the administered

product should be clearly recorded for each recipient,
Konis sipHa
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Disposal

Vaxzevria contains genetically modified organisms (GMOs), Any unused vaccine or waste material
should be disposed of in accordance with local requirements, Spills should be disinfected with an
appropriate antiviral disinfectant.

7 MARKETING AUTHORISATION HOLDER / EMERGENCY USE APPROVAL
HOLDER OR EQUIVALENT
AstraZeneca AB

SE-151 85 Sddertilje
Sweden

8. MARKETING AUTHORISATION NUMBER(S) EMERGENCY USE APPROVAL OR
EQUIVALENT

9. DATE OF FIRST AUTHORISATION

Date of first authorisation: 15 February 2021

10. DATE OF REVISION OF THE TEXT

February 2022
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Package leaflet: Information for the user

Vaxzevria solution for injection
COVID-19 Vaccine (ChAdOx1-S [recombinan[}]

Read all of this leaflet carefully before the vaccine is given because it contains important

information for you.

E Keep this leaflet. You may need to read it again.

E If you have any further questions, ask your doctor, pharmacist or nurse.

- If you get any side effects, talk to your doctor, pharmacist or nurse, This includes any possible
side effects not listed in this leaflet. See section 4,

What is in this leaflet

What Vaxzevria is and what it is used for

What you need to know before you receive Vaxzevria
How Vaxzevria is given

Possible side effects

How to store Vaxzevria

Contents of the pack and other information

SN e ok B

1. What Vaxzevria is and what it is used for

Vaxzevria is a vaccine used to protect people aged 18 years and older against COVID-19.
COVID-19 is caused by a virus called coronavirus (SARS-CoV-2),

Vaxzevria stimulates the body’s natural defences (immune system). It causes the body to produce its
own protection (antibodies) against the virus. This wil] help to protect you against COVID-19 in the
future. None of the ingredients in this vaccine can cause COVID-19.

2. What you need to know before You receive Vaxzevria

Do not have the vaccine:

. If'you have ever had a severe allergic reaction to any of the active substances or any of the other
ingredients listed in section 6.
. If you have had a major blood clot occurring at the same time as having low levels of platelets

(thrombocytopenia) after receiving any COVID-19 vaccine.
If you are not sure, talk to your doctor, pharmacist or nurse.

Warnings and precautions
Tell your doctor, pharmacist or nurse before vaccination:

° If you have ever had a severe allergic reaction after any other vaccine injection or after you
were given Vaxzevria in the past:

° If you currently have a severe infection with a high temperature (over 38°C);

. If you have ever had a blood clot or if you have an autoimmune disorder (illness where the
body’s immune system attacks its own cells) including ITP (idiopathic thrombocytopenic
purpura);

. If you have a problem with bleeding or bruising, or if you are taking a blood thinning medicine

(anticoagulant);

Konis BipHa
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. If your immune system does not work properly (immunodeficiency) or are taking medicines that
weaken the immune system (such as high-dose corticosteroids, immunosuppressants or cancer
medicines).

[f you are not sure if any of the above applies to you, talk to your doctor, pharmacist or nurse before
you are given the vaccine.

Very rare cases of blood clots with low levels of blood platelets have been observed following
vaccination with Vaxzevria. The majority of these cases occurred within the first 21 days following
vaccination and some cases had a fatal outcome.

Blood clots in the brain, not associated with low levels of blood platelets have been observed very
rarely following vaccination with Vaxzevria. However, it has not been determined whether these

events were due to the vaccine. Some cases had a fatal outcome.

Seek urgent medical attention if from a few days following vaccination you:

. experience a severe or persistent headache, blurred vision, confusion or seizures (fits)
. develop shortness of breath, chest pain, leg swelling, leg pain or persistent abdominal pain
. notice unusual skin bruising or pinpoint round spots beyond the site of vaccination.

As with any vaccine, Vaxzevria may not protect everyone who is vaccinated from COVID-19. It is not
yet known how long people who receive the vaccine will be protected for.

Children and adolescents
No data are currently available on the use of Vaxzevria in children and adolescents younger than
18 years of age.

Other medicines and Vaxzevria
Tell your doctor, pharmacist or nurse if you are taking, have recently taken or might take, any other
medicines or vaccines,

Pregnancy and breastfeeding

Pregnancy

If you are pregnant, think you may be pregnant, or are planning to have a baby, tell your doctor,
pharmacist or nurse. Your doctor, pharmacist or nurse will discuss with you the benefits and
potential risks of receiving the vaccine during pregnancy.

Breastfeeding
Available data from animal studies and use of this vaccine in breastfeeding women do not suggest a
risk to breastfed newborns/infants.

Driving and using machines

Vaxzevria has no known effect on the ability to drive and use machines. However, side effects listed
in section 4 may impact your ability to drive and use machines. If you feel unwell, do not drive or use
machines.

Vaxzevria contains sodium and alcohol (ethanol)

This medicine contains less than 1 mmol sodium (23 mg) per dose of 0.5 ml. This means that it is
essentially ‘sodium-free’.

This medicine contains a very small amount of alcohol (2 mg of alcohol (ethanol) per dose of 0.5 ml).
This is not enough to cause any noticeable effects.

W Konis sipHa
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You will receive 2 injections. You will be told when you need to return for your second injection
of Vaxzevria.

The second injection can be given between 4 and 12 weeks after the first injection.

When Vaxzevria is given for the first injection, Vaxzevria (and not another vaccine against COVID-
19) should be given for the second injection to complete vaceination course.

If you miss an injection
If you forget to go back at the scheduled time, ask your doctor, pharmacist or nurse for advice. It is
important that you return for your second injection of Vaxzevria.

4. Passible side effects

Like all medicines, this vaccine can cause side effects, although not everybody gets them.

Major blood clots in combination with low levels of blood platelets (thrombocytopenia) have been
observed very rarely (with a frequency less than 1 in 100,000 vaccinated individuals).

Get medical attention immediately if from a few days following vaccination you get any of the
following symptoms:

. experience a severe or persistent headache, blurred vision, confusion or seizures (fits)
. develop shortness of breath, chest pain, leg swelling, leg pain or persistent abdominal pain
. notice unusual skin bruising or pinpoint round spots beyond the site of vaccination

Get urgent medical attention if you get symptoms of a severe allergic reaction. Such reactions may
include a combination of any of the following symptoms:

. feeling faint or light-headed

. changes in your heartbeat
. shortness of breath or wheezing
. swelling of your lips, face, or throat

In clinical studies, most side effects were mild to moderate in nature and resolved within a few days.
Fewer side effects were reported after the second dose.

Medicines containing paracetamol can be taken if you need relief from side effects such as pain and/or
fever.

After vaccination, you may have more than one side effect at the same time (for example, muscle/joint
aches, headaches, chills and generally feeling unwell). If any of your symptoms are persistent, please
seek advice from your healtheare provider,

The following side effects may occur with Yaxzevria:

Very Common (may affect more than 1 in 10 people)

o tenderness, pain, warmth or itching where the injection is given
. generally feeling unwell

. feeling tired (fatigue)

. chills or feeling feverish

. headache

o feeling sick (nausea)

. joint pain or muscle ache

Konis sipta
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Common (may affect up to 1 in 10 people)

. swelling or redness where the injection is given

. fever

® being sick ( vomiting) or diarrhoea

. pain in legs or arms

. flu-like symptoms, such as high temperature, sore throat, runny nose, cough and chills

Uncommon (may affect up to I in 100 people)
. sleepiness or feeling dizzy

. abdominal pain
. enlarged lymph nodes
. excessive sweating, itchy skin, rash or hives

Very rare (may affect up to | in 10,000 people)

° major blood clots in combination with low levels of blood platelets (thrombocytopenia) have
been observed with a frequency of less than 1 in 100,000 vaccinated individuals

. low blood platelets (thrombocytopenia)

Not known (the frequency cannot be determined from the available data)

® severe allergic reaction (anaphylaxis)
. severe swelling of the lips, mouth, throat (which may cause difticulty in swallowing or
breathing)

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. You can also report side effects directly via the national reporting
System or www.covax.azcovid-19.com. Include the vaccine brand and batch/lot number if available,
By reporting side effects You can help provide more information on the safety of this medicine,

< How to store Vaxzevria
Keep this medicine out of the sight and reach of children.

Information about storage, expiry, and use and handling are described in the section intended for
healthcare professionals at the end of the leaflet.

Your doctor, pharmacist or nurse is responsible for storing this vaccine and disposing of any unused
product correctly.

6. Contents of the pack and other information

What Vaxzevria contains

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S" recombinant), not less than 2.5 = 10° infectious units (Inf,U),
which corresponds to 5 % 10" viral particles

‘Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).
The other excipients are L-histidine, L-histidine hydrochloride monohydrate. magnesium chloride

hexahydrate, polysorbate 80, ethanol, suerose, sodium chloride. disodium edetate dihydrate, water for

injections. Konia sipna
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What Vaxzevria looks like and contents of the pack
Solution for injection. The solution is colourless to slightly brown, clear to slightly opaque and particle
free.

Pack sizes (not all pack sizes may be marketed):
10 dose vial (5 ml) in packs of 10 vials.

Marketing Authorisation Holder
AstraZeneca AB

SE-151 85 Sodertilje
Sweden

This leaflet was last revised in 02/2022

Other sources of information

Scan the QR code with a mobile device to get this information in different languages.

(=] (]
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Www.covax.azcovid-19.com

The following information is intended for healthcare professionals only:

Storage
Do not use Vaxzevria after the expiry date which is stated on the carton. The expiry date refers to the
last day of that month,

Store at 2-8°C.
Do not freeze,
Keep vials in outer carton to protect from light.

The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

Administration

Vaxzevria is a colourless to slightly brown, clear to slightly opaque solution. The vaccine should be
inspected visually for particulate matter and discolouration prior to administration. Discard the vial if
the solution is discoloured or visible particles are observed. Do not shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 m] dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials. Konis sipHa




40

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient.

Instruct individuals to visit www.covax.azcovid-19.com to obtain this printed information in cther
languages.

Disposal
Vaxzevria contains genetically modified organisms (GMOs). Any unused vaccine or waste material

should be disposed of in accordance with local requirements. Spills should be disinfected with an
appropriate antiviral disinfectant.

Konis sipHa
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